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1. General Information

1.1. EUT Description

EUT Type AX1800 Dual Band Wi-Fi6 Router
EUT supports Radios application | WLAN 5.0GHz 802.11a/n/ac/ax
Product Type Indoor

Modulation Type OFDM, OFDMA

802.11a: 54/48/36/24/18/12/9/6 Mbps

802.11n up to 300.4 Mbps(2x2MIMO)
802.11ac: up to 866.6Mbps(2x2MIMO)

802.11ax:up to 1201 Mbps(2x2MIMO)
Band UNII-1: 5150 ~ 5250MHz

Band UNII-3: 5725 ~ 5850MHz

802.11a: 20MHz, 802.11n: 20MHz/40MHz

802.11ac/ax;: 20MHz/40MHz/80MHz

5150 MHz ~ 5250MHz/5725 MHz ~ 5850MHz:4/5 for
802.11a, 802.11n (HT20), 802.11ac/ax(VHT20/HE20), 2
for 802.11n (HT40), 802.11ac/ax (VHT40/HES80), 1 for
802.11 ac/ax(VHT80/HES80)

Antenna Type IFA

Antenna Gain Antenna 1/2: 5dBi

Band UNII-1: 15.21dBm

Band UNII-3: 15.25dBm

Note: The antenna gain and RF adapter/cable insert loss provided by manufacture.

Transfer Rate

Frequency Range

Channel Bandwidth

Channel Number

Output Power (Max.)

Transmitter Information:

Frequency Modulation Mode TX / RX Function
802.11a ITX/1RX
802.11n (HT20) ITX/1RX or 2TX / 2RX
802.11n (HT40) ITX/1RX or 2TX / 2RX
5.0GHz 802.11ac (VHT20) ITX/1RX or 2TX / 2RX
Band UNII-1/3 802.11ac (VHT40) ITX/1RX or 2TX / 2RX
802.11ac (VHTS80) ITX/1RX or 2TX / 2RX
802.11ax (HE20) ITX/1RX or 2TX / 2RX
802.11ax (HE40) ITX/1RX or 2TX / 2RX
802.11ax (HE80) ITX/1RX or 2TX / 2RX

CCIC-SET/ TRF:IRF(2019-05-23) Page 4 of 179




—

Report No.: SET2021-04295

1.2.  Test Standards and Results

The objective of the report is to perform testing according to 47 CFR Part 15 Subpart E for the EUT

FCC Certification:

No. Identity

Document Title

47 CFR Part 15

Subpart E § 15.407

Radio Frequency Devices

KDB Publication

789033D02v01

Guidelines for Compliance Testing of Unlicensed National

Information Infrastructure (U-NII) Devices Part 15, Subpart E

6 ANSI C63.10-2013

American National Standard for Testing Unlicensed Wireless Devices

Test detailed items/section required by FCC rules, and results are as below:

No. FCC Rule Description Result
1 15.203 Antenna Requirement PASS
2 15.407(a) Maximum Conducted Output Power PASS

15.407(a) Emission Bandwidth (26 dB Bandwidth) PASS
3

15.407(e) Emission Bandwidth (6 dB Bandwidth) PASS
4 15.407(a) Power spectral density (PSD) PASS
5 15.207 AC Power Line Conducted Emission PASS
6 15.209 Racyat‘ed Band Edges and Spurious PASS

15.407(b) Emission
7 15.407(g) Frequency Stability PASS
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1.3. Channel List

Operated band in 5150 MHz ~ 5250MHz

4 channels are provided for 802.11a, 802.11n-HT20, 802.11ac-VHT20, and 802.11ax-HE20

Channel Frequency Channel Frequency
36 5180 MHz 44 5220 MHz
40 5200 MHz 48 5240 MHz

2 channels are provided for 802.11n-HT40, 802.11ac-VHT40, and 802.11ax-HE40

Channel Frequency Channel Frequency

38 5190 MHz 46 5230 MHz
1 channel are provided for 802.11ac-VHTS80 and 802.11ax-HE80

Channel Frequency Channel Frequency

42 5210 MHz / /

Operated band in 5725 MHz ~ 5850MHz

4 channels are provided for 802.11a, 802.11n-HT20, 802.11ac-VHT20, and 802.11ax-HE20

Channel Frequency Channel Frequency
149 5745 MHz 161 5805 MHz
153 5765 MHz 165 5825 MHz
157 5785 MHz / /

2 channels are provided for 802.11n-HT40, 802.11ac-VHT40, and 802.11ax-HE40

Channel Frequency Channel Frequency

151 5755 MHz 159 5795 MHz
1 channel are provided for 802.11ac-VHTS80 and 802.11ax-HE80

Channel Frequency Channel Frequency

155 5775 MHz / /

CCIC-SET/ TRF:IRF(2019-05-23)
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1.4.  Test environment and mode
Operating Environment
Temperature 24°C
Humidity 57 % RH
Atmospheric Pressure 1010 mbar

Test mode:
Continuously transmitting mode

Keeps the EUT in 100% duty cycle transmitting with
modulation in SISO and MIMO, duty cycle factor is not
required.

We have verified the construction and function in typical operation. All the test modes were carried
out with the EUT in transmitting operation, which was shown in this test report and defined as

follows:

For Frequency band 5150 ~ 5250 MHz

Modulation scheme / bandwidth
Mode 5180 MHz 5220 MHz 5240 MHz
802.11a 6 Mbps 6 Mbps 6 Mbps
802.11n/ac/ax — HT20/HE20 MCS 0 MCS 0 MCS 0
Frequency 5190 MHz 5230 MHz
802.11n/ac/ax — HT40/HE40 MCS 0 MCS 0
Frequency 5210 MHz
802.11ac/ax — VHTS80/HE80 MCS 0

For Frequency band 5725 ~ 5850 MHz

Modulation scheme / bandwidth
Mode 5745 MHz 5785 MHz 5825 MHz
802.11a 6 Mbps 6 Mbps 6 Mbps
802.11n/ac/ax — HT20/HE20 MCS 0 MCS 0 MCS 0
Frequency 5755 MHz 5795 MHz
802.11n/ac/ax — HT40/HE40 MCS 0 MCS 0
Frequency 5775 MHz
802.11ac/ax — VHT80/HE80 MCS 0

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test configuration
mode which possible have effect on EMI emission level. Each of these EUT operation modes or test

configuration modes mentioned above was evaluated respectively.
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Pretest Test Mode Description

Mode 1 TX A Mode / CH36, CH44, CH48 (UNII-1)

Mode 2 TX N20 Mode / CH36, CH44, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX AC20 Mode / CH36, CH44, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)

Mode 6 TX AC80 Mode / CH42 (UNII-1)

Mode 7 TX AX20 Mode / CH36, CH44, CH48 (UNII-1)
Mode 8 TX AX40 Mode / CH38, CH46 (UNII-1)

Mode 9 TX AX80 Mode / CH42 (UNII-1)

Mode 10 TX A Mode / CH149, CH157, CH165 (UNII-3)
Mode 11 TX N20 Mode / CH149, CH157, CH165 (UNII-3)
Mode 12 TX N40 Mode / CH151, CH159 (UNII-3)

Mode 13 TX AC20 Mode / CH149, CH157, CH165 (UNII-3)
Mode 14 TX AC40 Mode / CH151, CH159 (UNII-3)

Mode 15 TX AC80 Mode / CH155 (UNII-3)

Mode 16 TX AX20 Mode / CH149, CH157, CH165 (UNII-3)
Mode 17 TX AX40 Mode / CH151, CH159 (UNII-3)

Mode 18 TX AX80 Mode / CH155 (UNII-3)

Mode 19 TX Mode

The EUT system operated these modes were found to be the worst case during the pre-scanning test

as following:

For Conducted Test
Final Test Mode Description
Mode 19 TX Mode
Pretest Test Mode Description
Mode 1 TX A Mode / CH36, CH44, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH44, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)
Mode 4 TX AC20 Mode / CH36, CH44, CH48 (UNII-1)
Mode 5 TX AC40 Mode / CH38, CH46 (UNII-1)
Mode 6 TX AC80 Mode / CH42 (UNII-1)
Mode 7 TX AX20 Mode / CH36, CH44, CH48 (UNII-1)
Mode 8 TX AX40 Mode / CH38, CH46 (UNII-1)
Mode 9 TX AX80 Mode / CH42 (UNII-1)
Mode 10 TX A Mode / CH149, CH157, CH165 (UNII-3)
Mode 11 TX N20 Mode / CH149, CH157, CH165 (UNII-3)
Mode 12 TX N40 Mode / CH151, CH159 (UNII-3)
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Mode 13 TX AC20 Mode / CH149, CH157, CH165 (UNII-3)
Mode 14 TX AC40 Mode / CH151, CH159 (UNII-3)
Mode 15 TX AC80 Mode / CH155 (UNII-3)
Mode 16 TX AX20 Mode / CH149, CH157, CH165 (UNII-3)
Mode 17 TX AX40 Mode / CH151, CH159 (UNII-3)
Mode 18 TX AX80 Mode / CH155 (UNII-3)
Mode 19 TX Mode
1.5.  EUT Operation Test Setup

For RF test items, an engineering test program was provided and enable to make EUT transmitting.

1.6.

Power level setup in software

Power level setup in software for 5G wifi
UNII-1 (Antenna 0)
Frequency (MHz) 5180 5220 5240
A mode 85 85 85
Frequency (MHz) 5180 5220 5240
N20 mode 83 83 83
Frequency (MHz) 5190 5230 \
N40 mode 81 81 \
Frequency (MHz) 5180 5220 5240
AC20 mode 85 85
Frequency (MHz) 5190 5230 \
AC40 mode 81 81 \
Frequency (MHz) 5210 \ \
AC80 mode 82 \ \
Frequency (MHz) 5180 5220 5240
AX20 mode 86 86 86
Frequency (MHz) 5190 5230 \
AX40 mode 80 80 \
Frequency (MHz) 5210 \ \
AX80 mode 80 \ \
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Power level setup in software for 5G wifi
UNII-1 (Antenna 1)
Frequency (MHz) 5180 5220 5240
A mode 88 88 88
Frequency (MHz) 5180 5220 5240
N20 mode 85 85 85
Frequency (MHz) 5190 5230 \
N40 mode 81 81 \
Frequency (MHz) 5180 5220 5240
AC20 mode 85 85
Frequency (MHz) 5190 5230 \
AC40 mode 81 81 \
Frequency (MHz) 5210 \ \
AC80 mode 82 \ \
Frequency (MHz) 5180 5220 5240
AX20 mode 83 83 83
Frequency (MHz) 5190 5230 \
AX40 mode 81 81 \
Frequency (MHz) 5210 \ \
AX80 mode 80 \ \
Power level setup in software for 5G wifi
UNII-3 (Antenna 0)
Frequency (MHz) 5745 5785 5825
A mode 90 90 90
Frequency (MHz) 5745 5785 5825
N20 mode 83 83 83
Frequency (MHz) 5755 5795 \
N40 mode 84 84 \
Frequency (MHz) 5745 5785 5825
AC20 mode 85 85 85
Frequency (MHz) 5755 5795 \
AC40 mode 84 84 \
Frequency (MHz) 5775 \ \
AC80 mode 80 \ \
Frequency (MHz) 5745 5785 5825
AX20 mode 83 83 83
Frequency (MHz) 5190 5230 \
AX40 mode 81 81 \
Frequency (MHz) 5210 \ \
AX80 mode 80 \ \
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Power level setup in software for 5G wifi
UNII-3 (Antenna 1)
Frequency (MHz) 5745 5785 5825
A mode 90 90 90
Frequency (MHz) 5745 5785 5825
N20 mode 83 83 83
Frequency (MHz) 5755 5795 \
N40 mode 84 84 \
Frequency (MHz) 5745 5785 5825
AC20 mode 85 85 85
Frequency (MHz) 5755 5795 \
AC40 mode 84 84 \
Frequency (MHz) 5775 \ \
AC80 mode 80 \ \
Frequency (MHz) 5745 5785 5825
AX20 mode 83 83 83
Frequency (MHz) 5190 5230 \
AX40 mode 81 81 \
Frequency (MHz) 5210 \ \
AX80 mode 80 \ \

1.7.

FCC-Registration No.: CN1283

Laboratory Facilities

CCIC Southern Testing Co., Ltd EMC Laboratory has been registered and fully described in a re
port filed with the FCC (Federal Communications Commission). The acceptance letter from the
FCC is maintained in our files. Designation Number: CN1283, valid time is until April 19th,2023

ISED Registration: 11185A-1

CAB identifier: CN0064

CCIC Southern Testing Co., Ltd. EMC Laboratory has been registered by Certification and Engi
neering Bureau of Industry Canada for the performance of radiated measurements with Registrati
on No. 11185A-1 on Aug. 04, 2016, valid time is until April 19th,2023

A2LA Code: 5721.01

CCIC-SET is a third party testing organization accredited by A2LA according to ISO/IEC 17025.
The accreditation certificate number is 5721.01.
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2. 47 CFR Part 15E Requirements
2.1. Antenna requirement
2.1.1. Applicable Standard

According to FCC 15.203, an intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

And according to FCC 47 CFR Section 15.407(E), if transmitting antennas of directional gain greater
than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

2.1.2. Antenna Information

STBC
2 antennas are uncorrelated with each other

Antenna System

Antenna Type IFA

2.1.3. Antenna Gain

Antenna Gain(dBi)
0 5
1 5
0+1 5

Note: 1. for 802.11n/ac mode, antenna 0, 1 can transmit/receive simultaneously (MIMO mode), for
802.11a, both antennas 0, 1 can transmit/receive at single mode (SISO mode)

2. If all transmit signals are completely uncorrelated with each other, Directional gain = Gant

2.1.4. Result: comply

The EUT has a permanently and irreplaceable attached antenna. Please refer to the EUT
internal photos.
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2.2.  Output Power

2.2.1.

FCC 15.407(a)

The maximum conducted output power should not exceed:

Limit of Output Power

Band EUT Category Limit
1 Watt (30 dBm)
[Outdoor Access Point (Max. e.i'.r.p < 125mW(21dBm) at
any elevation angle above 30 degrees as
U-NII-1 measured from the horizon)
[ |Fixed point-to-point Access device 1 Watt (30 dBm)
D<Indoor Access Point 1 Watt (30 dBm)
[ IMobile and portable client device 250mW (24 dBm)
—— ] 250mW (24 dBm) or lildBerlOlogB*
Whichever is less.
TNTISE [] 250mW (24 dBm) or UdBerlOlogB*
Whichever is less.
UNII-3 | [X 1 Watt (30 dBm)
Note: B* is the 26 dB emission bandwidth in MHz.

CCIC-SET/ TRF:IRF(2019-05-23)
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2.2.2. Measuring Instruments

The measuring equipment is listed in the section 3 of this test report.

‘ o] (] ]

EUT

2.2.3. Test Setup

Spectrum Analyzer

2.2.4. Test Procedures

1. The testing follows the Measurement Procedure of FCC KDB 789033 D02 General UNII Test
Procedures New Rules v02 Method SA-1
2. The RF output of EUT was connected to spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
3. Set to the maximum power setting and enable the EUT transmit continuously.
4. Set RBW=1MHz, VBW=3MHz, Sweep time=Auto, Detector=average (RMS), Compute
power by integrating the spectrum across the 99%0OBW.

5. Measure the conducted output power and record the results in the test report.
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2.2.5. Test Result

Please refer to APPENDIX A for detail
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2.3. Emission Bandwidth

2.3.1. Limit of Bandwidth

There is no limit bandwidth for bandU-NII-1, U-NII-2A and U-NII-2C.

The minimum of 6dB bandwidth measurement is 0.5 MHz for U-NII-3.

2.3.2. Measuring Instruments

The measuring equipment is listed in the section 3 of this test report.

o] (1 O

EUT

2.3.3. Test Setup

Spectrum Analyzer

2.3.4. Test Procedures

1. The testing follows the Measurement Procedure of FCC KDB 789033 D02 General UNII Test
Procedures New Rules v02.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.

3. Set to the maximum power setting and enable the EUT transmit continuously.

4. For 26dB bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) =
approximately 1%EBW, VBW =3RBW , Detector = Peak, Trace mode = max hold
Span >26 dB bandwidth and Sweep time = auto

5. Use the spectrum analyzer N dB down function to find the 26dB bandwidth.

6. For 6 Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) =100kHz
VBW =300 kHz, Detector = Peak, Trace mode = max hold

7. Use the spectrum analyzer N dB down function to find the 6dB bandwidth

8. Measure and record the worst results in the test report.
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2.3.5. Test Results Bandwidth

Please refer to APPENDIX A for detail
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2.4. Power spectral density (PSD)

2.4.1. Limit of Power Spectral Density

FCC 15.407(a)
The maximum power spectral density should not exceed:

Band EUT Category Limit
gAccess P‘omt (Ma.ster device) ‘ 17 dBrm/MHz
U-NII-1 [IFixed point-to-point Access device
[ IMobile and portable client device 11 dBm/MHz
U-NII2A | [] 11 dBm/MHz
U-NII-2C | [] 11 dBm/MHz
U-NII3 | X 30dBm/500kHz

2.4.2. Measuring Instruments

The measuring equipment is listed in the section 3 of this test report.

o] [} O

EUT

2.4.3. Test Setup

Spectrum Analyzer

2.4.4. Test Procedures

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02.

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to Spectrum.

4. For U-NI1-1, U-NI1-2A, U-NI11-2C Band:

Using method SA-1

Set RBW=1MHz, VBW=3MHz, where span is enough to capture the entire bandwidth, Sweep
time = Auto, detector = sample, traces 100 sweeps of averaging mode.

For U-NI1-3 Band:

Set RBW=500 kHz, VBW = 3RBW, where span is enough to capture the entire bandwidth,
Sweep time = Auto, detector = sample, traces 100 sweeps of averaging mode.

5.Use peak search function on the instrument to find the peak of the spectrum and record its value

6. Repeat above procedures until all default test channel (low, middle, and high) was complete.

CCIC-SET/ TRF:IRF(2019-05-23) Page 18 of 179




(S

CIcC
v Report No.: SET2021-04295

2.4.5. Test Results of Power spectral density

Please refer to APPENDIX A for detail
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2.5.  Frequency Stability

2.5.1. Limit
FCC 15.407(b) Frequency Stability
Frequency Band(MHz) Limit
5150~5250
5250~5350 , )
Specified in the user’s manual
5470~5725
5725~5850

2.5.2. Measuring Instruments

The measuring equipment is listed in the section 3 of this test report.

2.5.3. Test Setup

I .. o
Spectrum Analeyrer Eur
OVEN

I_-'—-"

2.5.4. Test Procedures

1. The EUT was connected to the spectrum analyzer by RF cable and attenuator. The path loss
was compensated to the results for each measurement.

2. Set to the maximum power setting and enable the EUT transmit continuously.

3. The EUT is installed in an environment test chamber with external power source.

4. Set the chamber to operate at 50 centigrade and external power source to output at nominal
voltage of EUT.

5. A sufficient stabilization period at each temperatures in used prior to each frequency
measurement.

6. The test shall be performed under -10 to 55 centigrade and 85 to 115 percent of the nominal
voltage. Change setting of chamber and external power source to complete all conditions.

7. Measure and record the worst results in the test report.
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2.5.5. Test Results of Frequency Stability

Please refer to APPENDIX A for detail
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2.6. Radiated Band Edge and Spurious Emission

2.6.1. Limit of Radiated Band Edges and Spurious Emission

Radiated emission which fall in the restricted bands must comply with the radiated emission

limits specified as below table. Other emissions shall be at least 20dB below the highest level of the

desired power:
Frequency (MHz) Field Strength (uV/m) Measurement Distance (m)

0.009 - 0.490 2400/F(kHz) 300

0.490 - 1.705 24000/F(kHz) 30

1.705 - 30.0 30 30

30 - 88 100 3

88 -216 150 3

216 - 960 200 3

Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted

average limits, specified above by more than 20dB under any condition of modulation.

Limits of unwanted emission out of the restricted bands

Applicable To Limit
789033 D02 General UNII Test Field Strength at 3m
Procedures New Rules vO1 PK:74(dBuV/m) AV:54 (dBpV/m)
Equivalent Field
Frequency Band Frequency EIRP Limit glnva ::}111 3 1e)
reng m
MH MH dB

5150 - 5250 Outside of the 5.15~5.35 GHz

5250 - 5350 Outside of the 5.15~5.35 GHz -27 68.2

5470 -5725 Outside of the 5.47~5.725 GHz
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FCC 15.407
Equivalent Field
Frequency Band Frequency EIRP Limit glnva f}rll 3 1e)
reng m
MH MH dB
(MHz) (MHz) (dBm) (dByV/m)
<5650 -27 68.2
5650~5700 -27~10 68.2~105.2
5700~5720 10~15.6 105.2~110.8
5725 - 5850 5720~5725 15.6~27 110.8~122.2
5850~5855 27~15.6 122.2~110.8
5855~5875 15.6~10 110.8~105.2
5875~5925 10~-27 105.2~68.2
>5925 -27 68.2

Note: 1. The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength:

3 P
mﬂﬂﬂﬂ: 30 pV/m, where P is the eirp (Watts).

2.6.2. Measuring Instruments

The measuring equipment is listed in the section 3 of this test report.
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2.6.3. Test Setup

For radiated emissions from 9 KHz to 30 MHz

Tum Tables

E

= E0cm 3<-i

\AOOOODODIDAT
ey

Test Antenna Receivers —{ Preamplifier+

For radiated emissions from 30MHz to 1GHz

Test Antenna+

= 1m ... 4m =

Wi
+
Commmen

)

Tum Table«

SOOI i
e

Receivers —{ Preamplifier+
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For radiated emissions above 1GHz

Y

Turn Table«

E

i
'
i
i
< 150 cm =]

DOV §
o

i

Receivers [— Preamplifier«

2.6.4. Test Procedures

1. The EUT was placed on the top of a rotating table 0.8 meters (for below 1GHz) / 1.5 meters (for
above 1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360
degrees to determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted
on the top of a variable-height antenna tower.

3. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to
360 degrees to find the maximum reading.

5. The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

6. The test-receiver system was set to peak and average detects function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz. If the peak reading value

also meets average limit, measurement with the average detector is unnecessary.
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Note:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 kHz for
Quasi-peak detection (QP) at frequency below 1 GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1| MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth
is 3MHz for RMS Average (Duty cycle < 98%) for Average detection (AV) at frequency above
1GHz, then the measurement results was added to a correction factor (10 log(1/duty cycle)).

4. The resolution bandwidth of test receiver/spectrum analyzer is IMHz and the video bandwidth
is 10Hz (Duty cycle > 98%) for Average detection (AV) at frequency above 1GHz.

5. Only provide worst-Case mode data provide here, ANT1 for 11a below 1GHz and above 1GHz,
and MIMO mode for 11n/11n(40M), /11ac/ax(40M), /11ac/ax(80M) for above 1GHz.
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2.6.5. Test Results of Radiated Band Edge and Spurious Emission

For 9 KHz to 30MHz

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible

value has no need to be reported.

For 30MHz to 1000 MHz

Marker:
Level [dBuV/m]
80
70
60
50
40 w
my Ty W
30 M W v
L w
20 N
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [HZz]
MES 21-01536 H
LIM FCC CI.B F QP/AV FCC ClassB, field strength
Plot A: 30MHz to 1GHz, Antenna Horizontal
el Antenna
Frequency QuasiPeak Bandwidth Limit
Factor height i i
(MH2) (dBuV/m) (kH2) (dBuV/m) Margin Antenna Verdict
(cm)
(dB/m)
30.000000 35.73 120.000 11.2 100.0 40.0 4.27 Horizontal Pass
41.620000 23.65 120.000 11.8 100.0 40.0 16.35 Horizontal Pass
86.260000 22.39 120.000 11.9 100.0 40.0 17.61 Horizontal Pass
105.660000 22.83 120.000 125 100.0 43.5 20.67 Horizontal Pass
154.160000 23.69 120.000 19.3 100.0 43.5 19.81 Horizontal Pass
196.840000 24.05 120.000 21.0 100.0 43.5 19.45 Horizontal Pass
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Marker:
Level [dBuV/m]
80
70
60
50
40
b
A A - AWAMMWW“"M
* N NV X
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [HZ]
MES 21-01536 V
LIM FCC CI.B F QP/AV FCC ClassB, field strength
Plot B: 30MHz to 1GHz, Antenna Vertical
Corr. Antenna
Frequency QuasiPeak Bandwidth Limit
height ; f
(MHz) (dB 1 Vim) (kHz) Factor (dB 1 V/m) Margin | Antenna | Verdict
(cm)
(dBuVv/m)
30.00000049. 33.25 120.000 12.3 100.0 40.0 6.75 Vertical Pass
49.40000068. 32.52 120.000 12.3 100.0 40.0 7.48 Vertical Pass
68.800000 32.15 120.000 11.2 100.0 40.0 7.85 Vertical Pass
105.660000 31.92 120.000 11.2 100.0 43.5 11.58 Vertical Pass
144.450000 29.25 120.000 19.3 100.0 43.5 14.25 Vertical Pass
154.160000 31.29 120.000 21.0 100.0 43.5 12.21 Vertical Pass
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For 1GHz to 40 GHz

ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11a_5180MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 51.24 PK 68.20 -16.96 1.60 320 43.74 7.50
2 5150.00 39.85 AV 54.00 -14.15 1.60 320 32.35 7.50
3 10360.00 52.89 PK 68.20 -15.31 1.60 320 33.09 19.80
ANTENNAPOLARITY & TEST DISTANCE: VERTICALAT 3M (802.11a_5180MHz)
Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 54.36 PK 68.20 -13.84 1.70 180 46.86 7.50
2 5150.00 42.71 AV 54.00 -11.29 1.70 180 35.21 7.50
3 10360.00 55.78 PK 68.20 -12.42 1.70 180 35.98 19.80
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ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11a_5220MHz)

Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 10400.00 54.62 ‘ PK 68.20 -13.58 1.70 350 34.72 19.90

ANTENNAPOLARITY &

TEST DISTANCE

: VERTICALAT 3M (802.11a_5220MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 10400.00 56.39 PK 68.20 -11.81 1.50 350 36.49 19.90
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ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11a_5240MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 55.95 PK 68.20 -12.25 1.60 250 47.95 8.00
2 5350.00 43.79 AV 54.00 -10.21 1.60 250 35.79 8.00
3 10480.00 54.36 PK 68.20 -13.84 1.60 250 34.46 19.90
ANTENNAPOLARITY & TEST DISTANCE: VERTICALAT 3 M (802.11a_5240MHz)
Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 53.62 PK 68.20 -14.58 1.80 290 45.62 8.00
2 5350.00 41.68 AV 54.00 -12.32 1.80 290 33.68 8.00
3 10480.00 59.66 PK 68.20 -8.54 1.80 290 39.76 19.90
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ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11a_5745MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 52.62 PK 68.20 -15.58 1.60 320 42.97 9.65
2 11490.00 54.36 PK 68.20 -13.84 1.60 320 32.66 21.70
3 11490.00 42.49 AV 54.00 -11.51 1.60 320 20.79 21.70
ANTENNAPOLARITY & TEST DISTANCE: VERTICALAT 3 M (802.11a_5745MHz)
Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 53.62 PK 68.20 -14.58 2.00 180 43.97 9.65
2 11490.00 52.97 PK 68.20 -15.23 2.00 180 31.27 21.70
3 11490.00 40.86 AV 54.00 -13.14 2.00 180 19.16 21.70
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ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11a_5785MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 11570.00 54.32 PK 68.20 -13.88 1.50 300 32.62 21.70
2 11570.00 | 43.14 | AV 54.00 -10.86 1.50 300 21.44 21.70
ANTENNAPOLARITY & TEST DISTANCE: VERTICALAT 3 M (802.11a_5785MHz)
Emssion L ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 11570.00 53.62 PK 68.20 -14.58 1.50 280 31.92 21.70
2 11570.00 41.43 AV 54.00 -12.57 1.50 280 19.73 21.70
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ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11a_5825MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 53.22 PK 68.20 -14.98 1.50 300 43.44 9.78
2 11650.00 54.21 PK 68.20 -13.99 1.50 300 32.31 21.90
3 11650.00 42.23 AV 54.00 -11.77 1.50 300 20.33 21.90
ANTENNAPOLARITY & TEST DISTANCE: VERTICALAT 3 M (802.11a_5825MHz)
Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 56.32 PK 68.20 -11.88 1.60 250 46.54 9.78
2 11650.00 55.78 PK 68.20 -12.42 1.60 250 33.88 21.90
3 11650.00 43.59 AV 54.00 -10.41 1.60 250 21.69 21.90
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n20_5180MHz)

Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 53.24 PK 68.20 -14.96 1.60 320 45.74 7.50
2 5150.00 40.83 AV 54.00 -13.17 1.60 320 33.33 7.50
3 10360.00 | 54.62 | PK 68.20 -13.58 1.60 320 34.82 19.80

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11n20_5180MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 55.22 PK 68.20 -12.98 1.70 180 47.72 7.50
2 5150.00 43.25 AV 54.00 -10.75 1.70 180 35.75 7.50
3 10360.00 | 58.36 | PK 68.20 9.84 1.70 180 38.56 19.80
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n20_5220MHz)

Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 10400.00 55.54 ‘ PK 68.20 -12.66 1.70 350 35.64 19.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11n20_5220MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 10400.00 51.84 PK 68.20 -16.36 1.00 360 31.94 19.90
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n20_5240MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 56.32 PK 68.20 -11.88 1.60 250 48.32 8.00
2 5350.00 44.10 AV 54.00 -9.9 1.60 250 36.10 8.00
3 10480.00 55.24 PK 68.20 -12.96 1.60 250 35.34 19.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11n20_5240MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 55.99 PK 68.20 -12.21 1.80 290 47.99 8.00
2 5350.00 43.90 AV 54.00 -10.1 1.80 290 35.90 8.00
3 10480.00 57.21 PK 68.20 -10.99 1.80 290 37.31 19.90
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n20_5745MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 56.32 PK 68.20 -11.88 1.60 320 46.67 9.65
2 11490.00 55.22 PK 68.20 -12.98 1.60 320 33.52 21.70
3 11490.00 42.89 AV 54.00 -11.11 1.60 320 21.19 21.70

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11n20_5745MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 55.62 PK 68.20 -12.58 2.00 180 45.97 9.65
2 11490.00 54.13 PK 68.20 -14.07 2.00 180 32.43 21.70
3 11490.00 41.71 AV 54.00 -12.29 2.00 180 20.01 21.70
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n20_5785MHz)

Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 11570.00 55.69 PK 68.20 -12.51 1.50 300 33.99 21.70
2 11570.00 | 43.63 | AV 54.00 -10.37 1.50 300 21.93 21.70

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11n20_5785MHz)

Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 11570.00 54.29 PK 68.20 -13.91 1.50 280 32.59 21.70
2 11570.00 41.97 AV 54.00 -12.03 1.50 280 20.27 21.70
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n20_5825MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 52.98 PK 68.20 -15.22 1.50 300 43.20 9.78
2 11650.00 54.62 PK 68.20 -13.58 1.50 300 32.72 21.90
3 11650.00 42.83 AV 54.00 -11.17 1.50 300 20.93 21.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11n20_5825MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 55.87 PK 68.20 -12.33 1.60 250 46.09 9.78
2 11650.00 56.32 PK 68.20 -11.88 1.60 250 34.42 21.90
3 11650.00 44.06 AV 54.00 -9.94 1.60 250 22.16 21.90
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n40_5190MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 56.32 PK 68.20 -11.88 1.80 200.00 48.82 7.50
2 5150.00 44.10 AV 54.00 -9.9 1.80 200.00 36.60 7.50
3 10380.00 57.23 PK 68.20 -10.97 1.80 200.00 37.43 19.80

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11n40_5190MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 58.21 PK 68.20 -9.99 1.80 300.00 50.71 7.50
2 5150.00 46.64 AV 54.00 -7.36 1.80 300.00 39.14 7.50
3 10380.00 56.32 PK 68.20 -11.88 1.80 300.00 36.52 19.80
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n40_5230MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 56.29 PK 68.20 -11.91 1.70 120.00 48.29 8.00
2 5350.00 44.86 AV 54.00 -9.14 1.70 120.00 36.86 8.00
3 10460.00 57.12 PK 68.20 -11.08 1.70 120.00 37.22 19.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11n40_5230MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 55.95 PK 68.20 -12.25 1.50 290.00 47.95 8.00
2 5350.00 44.75 AV 54.00 -9.25 1.50 290.00 36.75 8.00
3 10460.00 57.12 PK 68.20 -11.08 1.50 290.00 37.22 19.90
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NTENNAPOLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n40_5755MHz)

Emssion L ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 56.24 PK 68.20 -11.96 1.60 200.00 46.59 9.65
2 11510.00 55.95 PK 68.20 -12.25 1.60 200.00 34.25 21.70
3 11510.00 45.43 AV 54.00 -8.57 1.60 200.00 23.73 21.70

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11n40_5755MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 56.98 PK 68.20 -11.22 1.80 300.00 47.33 9.65
2 11510.00 | 5735 | PK 68.20 -10.85 1.80 300.00 35.65 21.70
3 11510.00 46.81 AV 54.00 -7.19 1.80 300.00 25.11 21.70
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11n40_5795MHz)

Emission o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)

1 5850.00 56.98 PK 68.20 -11.22 1.80 270.00 47.20 9.78

2 11590.00 54.36 PK 68.20 -13.84 1.80 270.00 32.56 21.80

3 11590.00 43.68 AV 54.00 -10.32 1.80 270.00 21.88 21.80

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11n40_5795MHz)

Emission o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 55.62 PK 68.20 -12.58 1.80 300.00 45.84 9.78
2 11590.00 55.78 PK 68.20 -12.42 1.80 300.00 33.98 21.80
3 11590.00 45.20 AV 54.00 -8.8 1.80 300.00 23.40 21.80
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac20_5180MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 42.65 PK 68.20 -25.55 1.00 120 35.15 7.50
2 5150.00 32.35 AV 54.00 -21.65 1.00 120 24.85 7.50
3 10360.00 50.32 PK 68.2 -17.88 1.50 140 30.52 19.80

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac20_5180MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 44.05 PK 68.20 -24.15 1.50 240 36.55 7.50
2 5150.00 34.07 AV 54.00 -19.93 1.50 240 26.57 7.50
3 10360.00 51.36 PK 68.2 -16.84 1.50 250 31.56 19.80
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac20_5220MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 10400.00 52.05 | PK 68.2 -16.15 1.50 200 32.15 19.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11ac20_5220MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 10400.00 53.21 PK 68.2 -14.99 1.00 120 33.31 19.90
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac20_5240MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 45.52 PK 68.20 -22.68 1.00 240 37.52 8.00
2 5350.00 35.17 AV 54.00 -18.83 1.00 240 27.17 8.00
3 10480.00 47.00 PK 68.20 -21.20 2.00 160 27.10 19.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac20_5240MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 45.00 PK 68.20 -23.20 1.00 120 37.00 8.00
2 5350.00 34.86 AV 54.00 -19.14 1.00 120 26.86 8.00
3 10480.00 50.25 PK 68.20 -17.95 2.00 180 30.35 19.90
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac20_5745MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5700.00 41.25 PK 68.20 -26.95 1.00 100 31.60 9.65
2 11490.00 52.36 PK 68.20 -15.84 2.00 320 30.66 21.70
3 11490.00 45.84 AV 54.00 -8.16 2.00 320 24.14 21.70

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac20_5745MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5700.00 42.36 PK 68.20 -25.84 1.00 120 32.71 9.65
2 11490.00 51.25 PK 68.20 -16.95 2.00 250 29.55 21.70
3 11490.00 44.71 AV 54.00 -9.29 2.00 250 23.01 21.70
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac20_5785MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 11570.00 53.36 PK 68.20 -14.84 1.00 250 31.66 21.70
2 11570.00 46.68 AV 54.00 -7.32 1.00 250 24.98 21.70

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac20_5785MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 11570.00 50.26 PK 68.20 -17.94 1.00 260 28.56 21.70
2 11570.00 43.68 AV 54.00 -10.32 1.00 260 21.98 21.70
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac20_5825MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 38.65 PK 68.2 -29.55 1.50 200 28.87 9.78
2 11650.00 51.26 PK 68.20 -16.94 1.50 260 29.36 21.90
3 11650.00 4491 AV 54.00 -9.09 1.50 260 23.01 21.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac20_5825MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 39.54 PK 68.2 -28.66 2.00 100 29.76 9.78
2 11650.00 52.00 PK 68.20 -16.20 1.80 270 30.10 21.90
3 11650.00 45.46 AV 54.00 -8.54 1.80 270 23.56 21.90
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac40_5190MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 43.25 PK 68.20 -24.95 1.00 100.00 35.75 7.50
2 5150.00 32.47 AV 54.00 -21.53 1.00 100.00 24.97 7.50
3 10380.00 52.14 PK 68.20 -16.06 1.60 120.00 32.34 19.80

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac40_5190MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 41.36 PK 68.20 -26.84 2.00 360.00 33.86 7.50
2 5150.00 31.38 AV 54.00 -22.62 2.00 360.00 23.88 7.50
3 10380.00 53.65 PK 68.20 -14.55 1.80 250.00 33.85 19.80

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac40_5230MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 43.36 PK 68.20 -24.84 1.00 200.00 35.36 8.00
2 5350.00 33.01 AV 54.00 -20.99 1.00 200.00 25.01 8.00
3 10460.00 52.36 PK 68.2 -15.84 2.00 180.00 32.46 19.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac40_5230MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 44.15 PK 68.20 -24.05 2.00 100.00 36.15 8.00
2 5350.00 34.01 AV 54.00 -19.99 2.00 100.00 26.01 8.00
3 10460.00 51.06 PK 68.2 -17.14 1.50 360.00 31.16 19.90

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac40_5755MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 43.36 PK 68.2 -24.84 1.80 180.00 33.71 9.65
2 11510.00 50.15 PK 68.20 -18.05 2.00 120.00 28.45 21.70
3 11510.00 39.63 AV 54.00 -14.37 2.00 120.00 17.93 21.70

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac40_5755MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 43.62 PK 68.2 -24.58 1.20 200.00 33.97 9.65
2 11510.00 52.29 PK 68.20 -15.91 2.00 180.00 30.59 21.70
3 11510.00 41.75 AV 54.00 -12.25 2.00 180.00 20.05 21.70

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac40_5795MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 42.25 PK 68.20 -25.95 1.40 100.00 3247 9.78
2 11590.00 52.36 PK 68.20 -15.84 1.60 0.00 30.56 21.80
3 11590.00 41.68 AV 54.00 -12.32 1.60 0.00 19.88 21.80

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ac40_5795MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 44.15 PK 68.20 -24.05 1.20 360.00 34.37 9.78
2 11590.00 56.25 PK 68.20 -11.95 2.00 120.00 34.45 21.80
3 11590.00 45.67 AV 54.00 -8.33 2.00 120.00 23.87 21.80

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac-VHT80_5210MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 43.58 PK 68.20 -24.62 1.00 150.00 36.08 7.50
2 5150.00 32.92 AV 54.00 -21.08 1.00 150.00 2542 7.50
3 10420.00 | 5136 | PK 68.20 -16.84 1.60 330.00 31.46 19.90

ANTENNAPOLARITY & T

EST DISTANCE: VERTICALAT 3M (802.11ac-VHT80_5210MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 43.15 PK 68.20 -25.05 2.00 0.00 35.65 7.50
2 5150.00 33.17 | AV 54.00 -20.83 2.00 0.00 25.67 7.50
3 10420.00 50.36 PK 68.20 -17.84 1.60 180.00 30.46 19.90

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ac-VHT80_5775MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5460.00 42.36 PK 68.20 -25.84 1.50 100.00 32.58 9.78
2 5460.00 34.62 AV 54.00 -19.38 1.50 100.00 24.84 9.78
3 11550.00 48.25 PK 68.20 -19.95 1.50 180.00 26.45 21.80
4 11550.00 40.51 AV 54.00 -13.49 1.50 180.00 18.71 21.80

ANTENNAPOLARITY & T

EST DISTANCE: VERTICALAT 3 M (802.11ac-VHT80_5775MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5460.00 41.36 PK 68.20 -26.84 1.50 100.00 31.58 9.78
2 5460.00 32.71 AV 54.00 -21.29 1.50 100.00 22.93 9.78
3 11550.00 50.26 PK 68.20 -17.94 2.00 180.00 28.46 21.80
4 11550.00 42.68 AV 54.00 -11.32 2.00 180.00 20.88 21.80
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ax_5180MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 56.32 PK 68.20 -11.88 1.80 300 48.82 7.50
2 5150.00 46.07 AV 54.00 -7.93 1.80 300 38.57 7.50
3 10360.00 51.24 PK 68.20 -16.96 2.00 330 31.44 19.80
ANTENNAPOLARITY & TEST DISTANCE: VERTICALAT 3 M (802.11ax_5180MHz)
Emssion L . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 51.18 PK 68.20 -17.02 1.00 180 43.68 7.50
2 5150.00 49.57 AV 54.00 -4.43 1.00 180 42.07 7.50
3 10360.00 51.99 PK 68.20 -16.21 2.00 320 32.19 19.80

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ax_5220MHz)

Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 10400.00 56.64 ‘ PK 68.20 -11.56 1.60 360 36.74 19.90
ANTENNAPOLARITY & TEST DISTANCE: VERTICALAT 3 M (802.11ax_5220MHz)
Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 10400.00 55.34 PK 68.20 -12.86 1.80 350 35.44 19.90

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ax_5240MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 49.87 PK 68.20 -18.33 1.50 350 41.87 8.00
2 5350.00 39.52 AV 54.00 -14.48 1.50 350 31.52 8.00
3 10480.00 56.38 PK 68.20 -11.82 1.80 240 36.48 19.90
ANTENNAPOLARITY & TEST DISTANCE: VERTICAL AT 3M (802.11ax_5240MHz)
Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 50.49 PK 68.20 -17.71 1.80 320 42.49 8.00
2 5350.00 40.35 AV 54.00 -13.65 1.80 320 32.35 8.00
3 10480.00 52.27 PK 68.20 -15.93 1.80 220 32.37 19.90

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ax_5745MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 52.98 PK 68.20 -15.22 2.00 320 43.33 9.65
2 11490.00 54.18 PK 68.20 -14.02 2.00 200 32.48 21.70
3 11490.00 44.25 AV 54.00 -9.75 2.00 200 22.55 21.70
ANTENNAPOLARITY & TEST DISTANCE: VERTICAL AT 3 M (802.11ax_5745MHz)
Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 53.31 PK 68.20 -14.89 2.00 220 43.66 9.65
2 11490.00 54.71 PK 68.20 -13.49 2.00 190 33.01 21.70
3 11490.00 45.17 AV 54.00 -8.83 2.00 190 23.47 21.70

CCIC-SET/ TRF:IRF(2019-05-23)

Page 60 of 179




—

Report No.: SET2021-04295

ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ax_5785MHz)

Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 11570.00 51.68 PK 68.20 -16.52 1.60 320 29.98 21.70
2 11570.00 42.00 AV 54.00 -12 1.60 320 20.30 21.70
ANTENNAPOLARITY & TEST DISTANCE: VERTICAL AT 3 M (802.11ax_5785MHz)
Emssion L . Antenna Table Raw Correction
Frequency Limit Margin ]
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 11570.00 52.79 PK 68.20 -15.41 1.60 170 31.09 21.70
2 11570.00 44.21 AV 54.00 -9.79 1.60 170 22.51 21.70

CCIC-SET/ TRF:IRF(2019-05-23)
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Report No.: SET2021-04295

ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ax_5825MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 54.69 PK 68.20 -13.51 1.60 320 4491 9.78
2 11650.00 55.14 PK 68.20 -13.06 2.00 310 33.24 21.90
3 11650.00 45.79 AV 54.00 -8.21 2.00 310 23.89 21.90
ANTENNAPOLARITY & TEST DISTANCE: VERTICAL AT 3M (802.11ax_5825MHz)
Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 58.94 PK 68.20 -9.26 1.60 180 49.16 9.78
2 11650.00 52.65 PK 68.20 -15.55 1.50 250 30.75 21.90
3 11650.00 43.11 AV 54.00 -10.89 1.50 250 21.21 21.90

CCIC-SET/ TRF:IRF(2019-05-23)
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11ax40_5190MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 43.25 PK 68.20 -24.95 1.00 100.00 35.75 7.50
2 5150.00 32.47 AV 54.00 -21.53 1.00 100.00 24.97 7.50
3 10380.00 52.14 PK 68.20 -16.06 1.60 120.00 32.34 19.80

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11ax40_5190MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 41.36 PK 68.20 -26.84 2.00 360.00 33.86 7.50
2 5150.00 31.38 AV 54.00 -22.62 2.00 360.00 23.88 7.50
3 10380.00 53.65 PK 68.20 -14.55 1.80 250.00 33.85 19.80

CCIC-SET/ TRF:IRF(2019-05-23)
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11ax40_5230MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 43.36 PK 68.20 -24.84 1.00 200.00 35.36 8.00
2 5350.00 33.01 AV 54.00 -20.99 1.00 200.00 25.01 8.00
3 10460.00 52.36 PK 68.2 -15.84 2.00 180.00 32.46 19.90

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ax40_5230MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5350.00 44.15 PK 68.20 -24.05 2.00 100.00 36.15 8.00
2 5350.00 34.01 AV 54.00 -19.99 2.00 100.00 26.01 8.00
3 10460.00 51.06 PK 68.2 -17.14 1.50 360.00 31.16 19.90
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11ax40_5755MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 43.36 PK 68.2 -24.84 1.80 180.00 33.71 9.65
2 11510.00 50.15 PK 68.20 -18.05 2.00 120.00 28.45 21.70
3 11510.00 39.63 AV 54.00 -14.37 2.00 120.00 17.93 21.70

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3M (802.11ax40_5755MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5725.00 43.62 PK 68.2 -24.58 1.20 200.00 33.97 9.65
2 11510.00 52.29 PK 68.20 -15.91 2.00 180.00 30.59 21.70
3 11510.00 41.75 AV 54.00 -12.25 2.00 180.00 20.05 21.70
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M (802.11ax40_5795MHz)

Emssion o . Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 42.25 PK 68.20 -25.95 1.40 100.00 3247 9.78
2 11590.00 52.36 PK 68.20 -15.84 1.60 0.00 30.56 21.80
3 11590.00 41.68 AV 54.00 -12.32 1.60 0.00 19.88 21.80

ANTENNAPOLARITY & TEST DISTANCE:

VERTICALAT 3 M (802.11ax40_5795MHz)

Emssion

o . Antenna Table Raw Correction
Frequency Limit Margin )
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)

(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5850.00 44.15 PK 68.20 -24.05 1.20 360.00 34.37 9.78
2 11590.00 56.25 PK 68.20 -11.95 2.00 120.00 34.45 21.80
3 11590.00 45.67 AV 54.00 -8.33 2.00 120.00 23.87 21.80
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ANTENNA POLARITY & TEST DISTANCE: HORIZONTALAT 3M (802.11ax 80_5210MHz)
Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 54.87 PK 68.20 -13.33 1.50 320.00 47.37 7.50
2 5150.00 44.21 AV 54.00 -9.79 1.50 320.00 36.71 7.50
3 10420.00 55.68 PK 68.20 -12.52 1.50 320.00 35.78 19.90
ANTENNA POLARITY & TEST DISTANCE: VERTICALAT 3M (802.11ax 80_5210MHz)
Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5150.00 55.34 PK 68.20 -12.86 1.60 320.00 47.84 7.50
2 5150.00 45.36 AV 54.00 -8.64 1.60 320.00 37.86 7.50
3 10420.00 56.35 PK 68.20 -11.85 1.60 320.00 36.45 19.90
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ANTENNAPOLARITY & TEST DISTANCE: HORIZONTALAT 3 M (802.11ax-VHT80_5775MHz)

Emssion o i Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5460.00 49.96 PK 68.20 -18.24 1.50 270.00 40.18 9.78
2 5460.00 42.22 AV 54.00 -11.78 1.50 270.00 32.44 9.78
3 11550.00 52.37 PK 68.20 -15.83 1.80 190.00 30.57 21.80
4 11550.00 44.63 AV 54.00 -9.37 1.80 190.00 22.83 21.80

ANTENNAPOLARITY & TEST DISTANCE: VERTICALAT 3 M (802.11ax-VHT80_5775MHz)

Emssion o ) Antenna Table Raw Correction
Frequency Limit Margin .
No. Level Height Angle Value Factor
(MHz) (dBuV/m)| (dB)
(dBuV/m) (m) (Degree) (dBuV/m) (dB/m)
1 5460.00 52.39 PK 68.20 -15.81 1.70 300.00 42.61 9.78
2 5460.00 43.74 AV 54.00 -10.26 1.70 300.00 33.96 9.78
3 11550.00 51.04 PK 68.20 -17.16 1.50 280.00 29.24 21.80
4 11550.00 43.46 AV 54.00 -10.54 1.50 280.00 21.66 21.80

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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2.7. Conducted Emission
2.7.1. Limit of Conducted Emission
FCC 15.207,

For equipment that is designed to be connected to the public utility (AC) power line, the

radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted Limit (dBuV)
Frequency range (MHz) -
Quai-peak Average
0.15-0.50 66 to 56 56 to 46
0.50-5 56 46
5-30 60 50
2.7.2. Measuring Instruments

2.7.3.

The measuring equipment is listed in the section 3 of this test report.
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2.7.4. Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at
least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =
9kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector

and Quasi-Peak Detector Function respectively.
2.7.5. Test Results of Conducted Emission

The EUT configuration of the emission tests is SG WLAN Link + USB Cable (Charging from
Adapter)
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100T
90T
80T
70T
| ‘CC |Par 5 (lass B age Mains )
60*7\ |((,Nui 15 Class B Voltage om Mains QI
5 50T
@0 1
©
£ 401
[ 4
>
(]
- 30T
20T
10T
1 154. 500 KHz 379.500 kHz 406.500 kHz
ot 57.451 dBu 41.405 dBL 43054 dBu
10T 438.000 khz—1.077000 MHz 1. 207500 Mz
1 47.408 dBjn 38.656 dBu 38615 dBu
t t —t—t—— t t " t i
150k 300 400500 800 1M 2M 3M 4M5M 6 8 10M 20M  30M
Frequency in Hz
(Plot A: L Phase)
Frequency QuasiPeak | CAverage | Cabel Loss Corr. Margin - Limit - Margin - Limit - AV
(MHz) (dB 1 V) (dB 1 V) (dB) (dB) QPK QPK AV (dB 1 V)
0.154500 52.45 39.76 0.1 10.1 13.30 65.8 15.99 55.8
0.379500 40.06 37.53 0.1 10.1 18.23 58.3 10.76 48.3
0.406500 39.52 33.07 0.6 10.6 18.20 57.7 14.65 47.7
0.438000 44.41 41.59 0.6 10.6 12.69 57.1 5.51 47.1
1.077000 37.65 28.01 0.6 10.6 18.35 56.0 17.99 46.0
1.207500 35.54 26.75 0.7 10.7 20.46 56.0 19.25 46.0
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100T

Q0T

80T

70T

60:\

FCC |Part 15 (lass B Voltage om Mains| QP

Y
z oY WY
© / 1
£ 40 WY
T | +MW\AW4ﬂ
q) +
-1 30T
20T
10T
1 150. 000 kHz 190. 500 kHz 357.000 kHz
0 53.408 |dBr 49| 575 dBu 41.089 dBr
101 384,000 kHz 402. 000 kHz—443.284 kHz
+ 42.348 dBu 42,423 dBu 47.000 dB 1
; ; ————— ; ; ————— ; i
150k 300 400500 800 1M 2M 3M 4M5M6 8 10M 20M  30M
Frequency in Hz
(Plot B: N Phase)
Frequency QuasiPeak | CAverage | Cabel Loss Corr. Margin - Limit - Margin - Limit - AV
(MHz) (dB uVv) (dB uV) (dB) (dB) QPK QPK AV (dB uV)
0.150000 52.11 38.79 0.1 10.1 13.89 66.0 17.21 56.0
0.190500 46.80 35.45 0.1 10.1 17.21 64.0 18.56 54.0
0.357000 38.49 33.23 0.1 10.1 20.31 58.8 15.57 48.8
0.384000 40.65 36.49 0.1 10.1 17.54 58.2 11.70 48.2
0.402000 41.29 37.36 0.2 10.2 16.52 57.8 10.45 47.8
0.442500 44.15 39.16 0.2 10.2 12.86 57.0 7.85 47.0

Test Result: PASS
Note: Correction factor=Cabel loss+ attenuation factor
attenuation factor=10dB
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3. List of measuring equipment
Item Test Equipment Manufacturer Model No. Serial No. Cal Date Due Date
1 EMI TEST RECEIVER KEYSIGHT N9038A A141202036 2020.09.21 2021.09.20
2 Power Meter R&S NRP-Z31 102872 2020.05.18 2021.05.17
3 TURNTABLE ETS 2088 2149 N/A N/A
4 ANTENNA MAST ETS 2075 2346 N/A N/A
5 EMI TEST Software R&S ESK1 N/A N/A N/A
Horn antenna
6 AR AT4003A 325306 2020.09.16 2022.09.15
(18GHz~26.5GHz)
7 Amplifier 30M~1GHz MILMEGA 80RF1000-10004 | A140101634 2021.01.26 2022.01.25
Amplifier AS0104R-800/40
8 MILMEGA A160302517 2021.01.26 2022.01.25
1G~18GHz 0
Compliance
9 High pass filter Direction BSU-6 34202 2020.11.10 2021.11.09
systems
10 Horn Antenna R&S HF906 A0304225 2019.04.17 2022.04.16
11 Horn Antenna R&S ESIB7 A0501375 2020.06.24 2021.06.23
ULTRA-BROADBAND | SCHWARZBEC
12 VULB9160 A0805560 2019.05.24 2022.05.23
ANTENNA K
13 Passive Loop Antenna R&S HFH2-72 100047 2019.04.26 2022.04.25
Temperature
14 XSM DNF810C A0501375 2020.05.26 2021.05.25
chamber
15 Spectrum Analyzer KEYSIGHT N9030A A160702554 2020.05.18 2021.05.17
16 Power Supply R&S ESIB26 A0304218 2020.04.29 2021.04.28
ROHDE&SCH
17 LISN ENV216 A140701847 2020.09.22 2021.09.21
WARZ
18 Test software ECIT Eagle V2.0 N/A N/A
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Appendix A
Conducted output power

Test results

Conducted Power Test results of band U-NI1-1 (5150 ~ 5250 MHz)

802.11a mode
Frequency Conducted Output Power (dBm) o
FCC Limit (dBm) | Result
(MHz) Antenna 0 Antenna 1
5180 11.97 12.38 30 PASS
5220 11.88 12.33 30 PASS
5240 11.88 12.28 30 PASS
802.11n-HT20 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5180 11.59 11.87 14.74 30 PASS
5220 11.40 11.58 14.50 30 PASS
5240 11.29 11.22 14.27 30 PASS
802.11n-HT40 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5190 11.82 12.54 15.21 30 PASS
5230 10.95 12.31 14.69 30 PASS
802.11ac-VHT20 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5180 11.90 12.06 14.99 30 PASS
5220 11.44 11.76 14.61 30 PASS
5240 11.46 11.78 14.63 30 PASS
CCIC-SET/ TRF:IRF(2019-05-23) Page 74 of 179




—

Report No.: SET2021-04295

802.11ac-VHT40 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5190 11.93 11.78 14.87 30 PASS
5230 11.54 11.31 14.44 30 PASS
802.11ac-VHTS80 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5210 11.16 11.10 14.14 30 PASS
802.11ax-HE20 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5180 11.94 11.87 14.92 30 PASS
5220 11.44 11.49 14.48 30 PASS
5240 11.48 11.47 14.49 30 PASS
802.11ax-HE 40 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5190 11.85 11.87 14.87 30 PASS
5230 11.62 11.61 14.63 30 PASS
802.11ax-HE 80 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5210 11.20 11.25 14.24 30 PASS
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Conducted Power Test results of band U-NI1-3 (5725 ~ 5850 MHz)

802.11a mode
Frequency Conducted Output Power (dBm) o
FCC Limit (dBm) | Result
(MHz) Antenna 0 Antenna 1
5745 12.18 12.17 30 PASS
5785 12.26 12.11 30 PASS
5825 12.31 12.12 30 PASS
802.11n-HT20 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5745 11.88 12.57 15.25 30 PASS
5785 11.22 11.96 14.62 30 PASS
5825 11.26 11.73 14.51 30 PASS
802.11n-HT40 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5755 11.88 11.83 14.87 30 PASS
5795 11.26 11.39 14.34 30 PASS
802.11ac-VHT20 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5745 11.73 11.54 14.65 30 PASS
5785 11.31 11.34 14.34 30 PASS
5825 11.00 11.14 14.08 30 PASS
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802.11ac-VHT40 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5755 11.59 11.92 14.77 30 PASS
5795 11.60 11.96 14.79 30 PASS
802.11ac-VHTS80 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5775 11.78 11.34 14.58 30 PASS
802.11ax-HE20 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5745 11.60 11.59 14.61 30 PASS
5785 11.22 11.15 14.20 30 PASS
5825 11.05 11.02 14.05 30 PASS
802.11ax-HE40 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5755 11.63 11.65 14.65 30 PASS
5795 11.20 11.13 14.18 30 PASS
802.11ax-HE80 mode
Test Conducted Output Power (dBm)
Frequency FCC Limit (dBm) | Result
Antenna 0 Antenna 1 Total
(MHz)
5775 11.15 11.04 14.11 30 PASS
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AVGSA Power Spectral Density
Conducted PSD Test results of band U-NI1-1 (5150~5250MHz)

802.11a mode

Test Frequency Power Spectral Density ({Bm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 (dBm/MHz)
5180 0.483 0.840 17 PASS
5220 0.567 0.640 17 PASS
5240 0.626 1.165 17 PASS
802.11n-HT20 mode
Test Frequency Power Spectral Density ({Bm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5180 -0.136 0.016 2.95 17 PASS
5220 -0.389 0.171 291 17 PASS
5240 -0.242 -0.341 2.72 17 PASS
802.11n-HT40 mode
Test Frequency Power Spectral Density ({Bm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5190 -2.469 -1.748 0.92 17 PASS
5230 -3.413 -2.384 0.14 17 PASS
802.11ac-VHT20 mode
Test Frequency Power Spectral Density ({Bm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5180 0.233 0.343 3.30 17 PASS
5220 -0.213 0.093 2.95 17 PASS
5240 -0.111 0.094 3.00 17 PASS
802.11ac-VHT40 mode
Test Frequency Power Spectral Density ({Bm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5190 -2.096 -2.037 0.94 17 PASS
5230 -2.782 -3.066 0.09 17 PASS
802.11n-VHTS80 mode
Test Frequency Power Spectral Density ({Bm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5210 -6.084 -6.245 -3.15 17 PASS
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802.11ax-HE20 mode
Test Frequency Power Spectral Density (dBm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5180 -0.151 0.184 3.03 17 PASS
5220 -0.251 -0.300 2.73 17 PASS
5240 -0.260 -0.380 2.69 17 PASS
802.11ax-HE 40 mode
Test Frequency Power Spectral Density (dBm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5190 -2.351 -2.682 0.50 17 PASS
5230 -2.837 -2.719 0.23 17 PASS
802.11ax-HE 80 mode
Test Frequency Power Spectral Density (dBm/MHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5210 -5.822 -5.969 -2.88 17 PASS

CCIC-SET/ TRF:IRF(2019-05-23) Page 79 of 179




—

Report No.: SET2021-04295

Conducted PSD Test results of band U-NI1-3 (5725 ~ 5850 MHz)

802.11a mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 (dBm/MHz)
5745 -2.046 -1.606 30 PASS
5785 -2.374 -1.697 30 PASS
5825 -1.600 -1.668 30 PASS
802.11n-HT20 mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5745 -2.386 -1.931 0.86 30 PASS
5785 -4.048 -2.104 0.04 30 PASS
5825 -3.610 -2.460 0.01 30 PASS
802.11n-HT40 mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5755 -4.884 -4.858 -1.86 30 PASS
5795 -5.619 -5.425 -2.51 30 PASS
802.11ac-VHT20 mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5745 -2.286 -1.437 1.17 30 PASS
5785 -2.906 -2.903 0.11 30 PASS
5825 -3.207 -2.981 -0.08 30 PASS
802.11ac-VHT40 mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5755 -4.602 -4.405 -1.49 30 PASS
5795 -5.010 -4.891 -1.94 30 PASS
802.11n-VHTS80 mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5775 -8.091 -8.430 -5.25 30 PASS
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802.11ax-HE20 mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5745 -2.659 -2.604 0.38 30 PASS
5785 -2.929 -3.027 0.03 30 PASS
5825 -3.240 -3.284 -0.25 30 PASS
802.11ax-HE40 mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5755 -5.383 -5.140 -2.25 30 PASS
5795 -5.397 -5.596 -2.49 30 PASS
802.11ax-HE80 mode
Test Frequency Power Spectral Density (dBm/500kHz) Limit Result
(MHz) Antenna 0 Antenna 1 Total (dBm/MHz)
5775 -8.294 -8.592 -5.43 30 PASS
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Test Plots
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n(40MHz),5230MHz,Ant0

U-NII-1 Power spectral density-802.11
a(20MHz),5180MHz,Ant0

Trig: Fres Run
Aten: 20 9B

Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
6230000000 GHz

_

StartF
5200030000 GHz.

Center 5.23000 GHz
Res BW 1.0 MHz

~ Span 59.84 MHz,
FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts|

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
£.180000000 GHz

_

StartF
5164287500 GHz

StopFreq
5106712500 GHz}

Center 518000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz*
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U-NII-1 Power spectral density-802.11
a(20MHz),5220MHz,Ant0

U-NII-1 Power spectral density-802.11
a(20MHz),5240MHz,Ant0

Center Freq
6220000000 GHz

_

StartF
5 204208000 GHz.

Center 5.22000 GHz Span 31.59 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

Center Freq
6240000000 GHz

_

StartF
5224130000 GHz

Center 5.24000 GHz Span 31.74 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

U-NII-1 Power spectral density-802.11
ac(20MHz),5180MHz,Ant0

U-NII-1 Power spectral density-802.11
ac(20MHz),5220MHz,Ant0

= Trig: Fres Run
Aten: 20 9B
Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
| 5180000000 GHz

Center 518000 GHz pan :
Res BW 1.0 MHz FVEW 3.0 MHz* Sweep 1.000 ms (

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| 5220000000 GHz

Center 5.22000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz*

U-NII-1 Power spectral density-802.11
ac(20MHz),5240MHz,Ant0

U-NII-1 Power spectral density-802.11
ac(40MHz),5190MHz,Ant0

Ref Offet 105 2B
Ref 20.00 dBm

L b
Cent

Res BW 1.0 MHz FVEW 3.0 MHz*

Hz,
Sweep 1.000 ms (1001 pts)

Center Freg 5.190000000 GHz
e o Trig: Fres Run
Ater: 20 4B
Ref Offget 105 2B
Ref 20.00 dBm
e —

L L L b
Cent

Hz|
Res BW 1.0 MHz FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]
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U-NII-1 Power spectral density-802.11
ac(40MHz),5230MHz,Ant0

U-NII-1 Power spectral density-802.11
ac(80MHz),5210MHz,Ant0

Trig: Fres Run
Aten: 20 9B

Center 5.23000 GHz Span 59.82 MHz|
Res BW 1.0 MHz FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

Center Freq
6230000000 GHz

_

StartF
5200090000 GHz.

Center Freq
210000000 GHz

_

StartF
5.148506000 GHz.

T

Center 5.21000 GHz Span 122.8 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

U-NII-1 Power spectral density-802.11
n(20MHz),5180MHz,Ant1

U-NII-1 Power spectral density-802.11
n(20MHz),5220MHz,Ant1

Center Freq 5.180000000 GH.
o= Trig- Free Rum
Ater: 20 4B
Ref Offget 105 3B
Ref 20.00 dBm
e —

Center Freq
| 5180000000 GHz

Center 518000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz*

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| 5220000000 GHz

Center 5.22000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz*

U-NII-1 Power spectral density-802.11
n(20MHz),5240MHz,Ant1

U-NII-1 Power spectral density-802.11
n(40MHz),5190MHz,Ant1

Ref Offet 105 2B
Ref 20.00 dBm

L b
Cent Hz|
Res BW 1.0 MHz FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

Center Freg 5.190000000 GHz
e o Trig: Fres Run
Ater: 20 4B
Ref Offget 105 2B
Ref 20.00 dBm
e —

Center Freq

StartF
5.160083500 GHz

Stop Freq.
S91TS00 GHz)
' o

L b
Cent
Res BW 1.0 MHz

Hz|
FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]
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U-NII-1 Power spectral density-802.11
n(40MHz),5230MHz,Ant1

U-NII-1 Power spectral density-802.11
a(20MHz),5180MHz,Ant1

Center Freq
| 5230000000 GHz

Center 5.23000 GHz Span 59.67 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

Center Freq
£.180000000 GHz

_

StartF
5.164010000 GHz.

Stop Freq.

Center 518000 GHz Span 31.98 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

U-NII-1 Power spectral density-802.11
a(20MHz),5220MHz,Ant1

U-NII-1 Power spectral density-802.11
a(20MHz),5240MHz,Ant1

Center Freq 5220000000 GH.
- Trig: Fres Run
o Ater: 20 4B

Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
| 5220000000 GHz

—

StartF
5204115000 GHz

Center 5.22000 GHz
Res BW 1.0 MHz

7
FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

= Trig: Fres Run

Center Freq 5240000000 GH
-I o Ater: 20 4B

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| 5240000000 GHz

—

StartF
5223845000 GHz.

Center 5.24000 GHz
Res BW 1.0 MHz

1 M
FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

U-NII-1 Power spectral density-802.11
ac(20MHz),5180MHz,Ant1

U-NII-1 Power spectral density-802.11
ac(20MHz),5220MHz,Ant1

Auto Tune.

Center Freq
£.180000000 GHz

_

StartF
5163867500 GHz

b

Center 5.18000 GHz
Res BW 1.0 MHz

~ Span 32.27 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

Center Freq
6220000000 GHz

_

StartF
5 204026000 GHz.

Center 5.22000 GHz Span 31.95 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]
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U-NII-1 Power spectral density-802.11
ac(20MHz),5240MHz,Ant1

U-NII-1 Power spectral density-802.11
ac(40MHz),5190MHz,Ant1

Center 5.24000 GHz Span 32.24 MHz|
Res BW 1.0 MHz FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

Center Freq
| 5240000000 GHz

Center Freq
| 5180000000 GHz

Center 5.19000 GHz Span 59.63 MHz|
Res BW 1.0 MHz FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

U-NII-1 Power spectral density-802.11
ac(40MHz),5230MHz,Ant1

U-NII-1 Power spectral density-802.11
ac(80MHz),5210MHz,Ant1

Trig: Fres Run
Aten: 20 9B

Ref Offet 105 2B

Ref 20.00 dBm

e

Center 5.23000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz*

Trig: Fres Run
Aten: 20 9B

Ref Offget 10.5 6B

Ref 20.00 dBm

Center Freq
| B210000000 GHz

Center 5.21000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz* Sweep 1.000 ms (

U-NII-1 Power spectral density-802.11
ax(20MHz),5180MHz,Ant0

U-NII-1 Power spectral density-802.11
ax(20MHz),5180MHz,Ant1

Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
| 5180000000 GHz

—

StartF
5163995000 GHz,

Center 518000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz*

= Trig: Fres Run
Aten: 20 9B
Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| 5180000000 GHz

—

StartF
5164017500 GHz

Center 518000 GHz Span 31.97 MHz|
Res BW 1.0 MHz FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]
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U-NII-1 Power spectral density-802.11
ax(20MHz),5220MHz,Ant0

U-NII-1 Power spectral density-802.11
ax(20MHz),5220MHz,Ant1

Center Freq 5220000000 GHz
Trig: Free Rum
Ater: 20 4B

Center Freq
6220000000 GHz

SIS I— b | NP ——
Center 5.22000 GHz Span 31.95 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

Center Freq 5220000000 GHz
Trig: Free Rum
Ater: 20 4B

Center Freq
6220000000 GHz

Ir—

StartF
5204017500 GHz.

SIS I— b | N ——
Center 5.22000 GHz Span 31.97 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

U-NII-1 Power spectral density-802.11
ax(20MHz),5240MHz,Ant0

U-NII-1 Power spectral density-802.11
ax(20MHz),5240MHz,Ant1

Center Freq 5240000000 GH.
Trig: Free Rum
Ater: 20 4B

Center Freq
6240000000 GHz

SR —— b | N ——
Center 5.24000 GHz Span 31.79 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

Center Freq 5240000000 GH
Trig: Free Rum

Center Freq
6240000000 GHz

Center 5.24000 GHz
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (°

U-NII-1 Power spectral density-802.11
ax(40MHz),5190MHz,Ant0

U-NII-1 Power spectral density-802.11
ax(40MHz),5190MHz,Ant1

Center Freq 5.190000000 GH
Trig: Free Rum

Center Freq
£.180000000 GHz'

Ir—

StartF
5.155962500 GHz

N

I I— b | NP E——
Center 5.19000 GHz Span 60.08 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

‘Center Freq 5.190000000 GH
Trig: Free Rum
Ater: 20 4B

Center Freq
£.180000000 GHz'

I I— b | N ——
Center 5.19000 GHz Span 59.79 MHz|
Res BW 1.0 MHz

FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]
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U-NII-1 Power spectral density-802.11
ax(40MHz),5230MHz,Ant0

U-NII-1 Power spectral density-802.11
ax(40MHz),5230MHz,Ant1

Trig: Fres Run

Center Freq
6230000000 GHz

Ir—

StartF
56.169947500 GHz.

’ . | NP S—
Span 60.11 MHz|
Sweep 1.000 ms (1001 pts)

Center 5.23000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz*

Trig: Fres Run
Aten: 20 9B

Center Freq
6230000000 GHz

Ir—

StartF
5200195000 GHz

’ . | I I—
Span 59.61 MHz|
Sweep 1.000 ms (1001 pts]

Center 5.23000 GHz
Res BW 1.0 MHz FVEW 3.0 MHz*

U-NII-1 Power spectral density-802.11
ax(80MHz),5210MHz,Ant0

U-NII-1 Power spectral density-802.11
ax(80MHz),5210MHz,Ant1

Center Freq 5210000000 GH.

Trig: Fres Run
Aten: 20 9B

Center Freq
5210000000 GHz

Ir—

StartF
5148890000 GHz,

StopFreq
5271110000 GHz}

Center 5.21000 GHz
Res BW 1.0 MHz

~ Span 122.2 MHz,
FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts|

Center Freq 5210000000 GH
Trig: Free Rum

Aten: 20 9B

Center Freq
5210000000 GHz

|
|
|
|
.
i
|
.
|
|
¥

Center 5.21000 GHz
Res BW 1.0 MHz

~ Span 121.9 MHz,
FVEW 3.0 MHz* Sweep 1.000 ms (1001 pts]

U-NII-3 Power spectral density-802.11
n(20MHz),5745MHz,Ant0

U-NII-3 Power spectral density-802.11
n(20MHz),5785MHz,Ant0

" lm""

Austo Tune,
Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
£.745000000 GHz

b

~ Span 40,00 MHz]
Sweep 1.113 ms (8350 pts)

FVEW 1.0 MHz*

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
£.TB5000000 GHz

— b
N GHz
Res BW 510 kHz FVEW 1.0 MHz*
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U-NII-3 Power spectral density-802.11
n(20MHz),5825MHz,Ant0

U-NII-3 Power spectral density-802.11
n(40MHz),5755MHz,Ant0

Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
826000000 GHz

_

StartF
5.805000000 GHz

Center 582500 GHz
Res BW 510 kHz

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Auto Tune.

Center Freg 5.755000000 GHz
o Trig: Fres Run
Ater: 20 4B

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
£.TE6000000 GHz

_

StartF
5715000000 GHz

i

Center 5.75500 GHz

Res BW 510 kHz FVEW 1.0 MHz*

U-NII-3 Power spectral density-802.11
n(40MHz),5795MHz,Ant0

U-NII-3 Power spectral density-802.11
a(20MHz),5745MHz,Ant0

Center Freq 5,795000000 GHz
. Trige Free Run

Ater: 20 4B

Ref Offget 105 3B

Ref 20.00 dBm

Center Freq
| B.7SS000000 GHz

giww...-..w,.w.""

Center 5.79500 GHz an 80.0f
Res BW 510 kHz FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

= Trig: Fres Run
Aten: 20 9B

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| BTABD00000 GHz

Center 5.74500 GHz
Res BW 510 kHz

FVEW 1.0 MHz* Sweep 1.113ms

U-NII-3 Power spectral density-802.11
a(20MHz),5785MHz,Ant0

U-NII-3 Power spectral density-802.11
a(20MHz),5825MHz,Ant0

Center Freq 5785000000 G
. Trige Free Run
Ater: 20 4B

Ref Offet 105 2B
Ref 20.00 dBm

Center 5.78500 GHz
Res BW 510 kHz

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

BAvg Type: RM3

Center Freq 5825000000 GH
g Avg[Heodd: 1001100

Trig: Fres Run
Aten: 20 9B

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| 5828000000 GHz

—

StartF
5.805000000 GHz

[ ———— n——————

J

f

Center 582500 GHz

Res BW 510 kHz FVEW 1.0 MHz*
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U-NII-3 Power spectral density-802.11
ac(20MHz),5745MHz,Ant0

U-NII-3 Power spectral density-802.11
ac(20MHz),5785MHz,Ant0

Center Freq
| BTABD00000 GHz

b | NP
Span 40.00 MHz|
FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

% Trig: Fres Run

Center Freq
£.TB5000000 GHz

_

StartF
5.TE5000000 GHz;

’ . | NP E—
Span 40.00 MHz|
Sweep 1.113 ms (8350 pts]

Center 5.78500 GHz
Res BW 510 kHz FVEW 1.0 MHz*

U-NII-3 Power spectral density-802.11
ac(20MHz),5825MHz,Ant0

U-NII-3 Power spectral density-802.11
ac(40MHz),5755MHz,Ant0

Center Freq 5825000000 GH.
o= Trig- Free Rum

Aten: 20 9B
Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
| 5828000000 GHz

b | NP
Span 40.00 MHz|
FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Center Freg 5.755000000 GH
o= Trig- Free Rum

Auto Tune.
Ref Offzet 105 6B
Ref 20.00 dBm
e
Center Freq
5755000000 GHz

L,Jw‘l?r"‘“"‘r"w.‘

Center 5.75500 GHz
Res BW 510 kHz FVEW 1.0 MHz*

U-NII-3 Power spectral density-802.11
ac(40MHz),5795MHz,Ant0

U-NII-3 Power spectral density-802.11
ac(80MHz),5775MHz,Ant0

Center Freg 5.795000000 GHz
e o Trig: Fres Run

Aten: 20 9B
Ref Offet 105 2B
Ref 20.00 dBm

]

L b
Cent

Res BW 510 kHz FVEW 1.0 MHz*

Hz,
Sweep 1.113 ms (8350 pts]

Center Freg 5.775000000 GHz
e o Trig: Fres Run

Auto Tune.

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq

b

: Hz|
Res BW 510 kHz FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]
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U-NII-3 Power spectral density-802.11
n(20MHz),5745MHz,Ant1

U-NII-3 Power spectral density-802.11
n(20MHz),5785MHz,Ant1

Lanigabnbie”

Center 5.74 GHz Span 40.00 MHz|
Res BW 510 kHz

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Center Freq
£.745000000 GHz

_

StartF
5.725000000 GHz;

Center Freq
£.TB5000000 GHz

_

StartF
5.TE5000000 GHz;

f’ W :..,.-,,«-,-t'\“"‘

Center 5.78500 GHz Span 40.00 MHz|
Res BW 510 kHz

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

U-NII-3 Power spectral density-802.11
n(20MHz),5825MHz,Ant1

U-NII-3 Power spectral density-802.11
n(40MHz),5755MHz,Ant1

= Trig: Fres Run
Aten: 20 9B
Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
| 5828000000 GHz

Span 40.00 MHz

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Ref Offget 10.5 6B

Auto Tune,
Ref 20.00 dBm

Center Freq
| &.TEE000000 GHz

Center 5.75500 GHz
Res BW 510 kHz FVEW 1.0 MHz*

U-NII-3 Power spectral density-802.11
n(40MHz),5795MHz,Ant1

U-NII-3 Power spectral density-802.11
a(20MHz),5745MHz,Ant1

= Trig: Fres Run
Aten: 20 9B

Ref Offet 105 2B
Ref 20.00 dBm

b

Res BW 510 kHz FVEW 1.0 MHz*

Hz,
Sweep 1.113 ms (8350 pts]

Res BW 510 kHz

Ref Offget 10.5 6B
Ref 20.00 dBm

b

Hz|
FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]
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U-NII-3 Power spectral density-802.11
a(20MHz),5785MHz,Ant1

U-NII-3 Power spectral density-802.11
a(20MHz),5825MHz,Ant1

Center Freq
£.TB5000000 GHz

_

StartF
5.TE5000000 GHz;

| IOV — b | NP
Center 5.78500 GHz Span 40.00 MHz|
Res BW 510 kHz

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Center Freq
826000000 GHz

_

StartF
5.805000000 GHz

b | NP
Span 40.00 MHz|

Res BW 510 kHz Sweep 1.113 ms (8350 pts]

FVEW 1.0 MHz*

U-NII-3 Power spectral density-802.11
ac(20MHz),5745MHz,Ant1

U-NII-3 Power spectral density-802.11
ac(20MHz),5785MHz,Ant1

= Trig: Fres Run
Aten: 20 9B

Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
| BTABD00000 GHz

Span 40.00 MHz

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| .TBS000000 GHz

Center 5.78500 GHz
Res BW 510 kHz FVEW 1.0 MHz*

U-NII-3 Power spectral density-802.11
ac(20MHz),5825MHz,Ant1

U-NII-3 Power spectral density-802.11
ac(40MHz),5755MHz,Ant1

Ref Offet 105 2B
Ref 20.00 dBm

Center Freq
| 5828000000 GHz

L b
Cent Hz|
Res BW 510 kHz FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

= Trig: Fres Run
Aten: 20 9B

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| &.TEE000000 GHz

—

StartF
5715000000 GHz

Ll Ul

L b
Cent
Res BW 510 kHz

Hz|
FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]
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U-NII-3 Power spectral density-802.11
ac(40MHz),5795MHz,Ant1

U-NII-3 Power spectral density-802.11
ac(80MHz),5775MHz,Ant1

Trig: Fres Run
Aten: 20 9B
Ref Offet 105 2B
Ref 20.00 dBm

{
g
(WRE il

Center 5.79500 GHz
Res BW 510 kHz FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Center Freq
£.796000000 GHz

_

StartF
5.755000000 GHz;

Trig: Fres Run
Aten: 20 9B
Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
£.TTHO00000 GHz

_

StartF
5695000000 GHz

b

FVEW 1.0 MHz*

U-NII-3 Power spectral density-802.11
ax(20MHz),5745MHz,Ant0

U-NII-3 Power spectral density-802.11
ax(20MHz),5745MHz,Ant1

Trig: Fres Run
Aten: 20 9B

Ref Offet 105 2B

Ref 20.00 dBm

Center Freq
| BTABD00000 GHz

Center 5.74500 GHz an 40.0f
Res BW 510 kHz

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

= Trig: Fres Run
Aten: 20 9B

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| BTABD00000 GHz

Center 5.74500 GHz
Res BW 510 kHz FVEW 1.0 MHz* Sweep 1.113ms

U-NII-3 Power spectral density-802.11
ax(20MHz),5785MHz,Ant0

U-NII-3 Power spectral density-802.11
ax(20MHz),5785MHz,Ant1

Trig: Fres Run
Aten: 20 9B

Ref Offet 105 2B
Ref 20.00 dBm

Center 5.78500 GHz
Res BW 510 kHz FVEW 1.0 MHz*

Sweep 1.113 ms (8350 pts)

Center
Res BW 510 kHz

BAvg Type: RM3
Trig: Fres Run AvglHedd: 100100
Ater: 20 4B

Ref Offzet 105 a8

Ref 20.00 dBm

—— b
8500 GHz

FVEW 1.0 MHz*
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U-NII-3 Power spectral density-802.11
ax(20MHz),5825MHz,Ant0

U-NII-3 Power spectral density-802.11
ax(20MHz),5825MHz,Ant1

Center Freq
| 5828000000 GHz

b | NP
Span 40.00 MHz|
FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Center Freq
| 5828000000 GHz

AR iy, g Tt e,

b | NP
Span 40.00 MHz|

FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

U-NII-3 Power spectral density-802.11
ax(40MHz),5755MHz,Ant0

U-NII-3 Power spectral density-802.11
ax(40MHz),5755MHz,Ant1

Trig: Fres Run
Aten: 20 9B

Ref Offget 105 6B
Ref 20.00 dBm
. —
Center Freq
£.TE6000000 GHz

—

StartF
5715000000 GHz

B s tat YT
{ ' "

Center 5.75500 GHz
Res BW 510 kHz

TP

0.1
FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

Trig: Fres Run
Aten: 20 9B

Ref Offget 10.5 6B
Ref 20.00 dBm

Center Freq
| &.TEE000000 GHz

—

[} StartF
S, ey e, 5.715000000 GHz
f Y

| J
;;»W‘-W

Center 5.75500 GHz Sp 0.0¢
Res BW 510 kHz FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

U-NII-3 Power spectral density-802.11
ax(40MHz),5795MHz,Ant0

U-NII-3 Power spectral density-802.11
ax(40MHz),5795MHz,Ant1

Trig: Fres Run

Auto Tune.

Center Freq
£.796000000 GHz

_

4 StartF
TR, 1 AN 5 756000000 GHz
/ ! .

i

| A
:r‘-h""'“ ikl

Center 5.79500 GHz Span 80.00 MHz|
Res BW 510 kHz FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]

% Trig: Fres Run

Auto Tune.

Center Freq
£.796000000 GHz

_

StartF
5.755000000 GHz;

etk b Addn i s s ae e

|

'
lhj e M,'a_w, e

Center 5.79500 GHz Span 80.00 MHz|
Res BW 510 kHz FVEW 1.0 MHz* Sweep 1.113 ms (8350 pts]
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U-NII-3 Power spectral density-802.11

U-NII-3 Power spectral density-802.11
ax(80MHz),5775MHz,Ant1

ax(80MHz),5775MHz,Ant0

[ —— e ———y | e ——y

= Trig Fres Run
Aten: 20 9B

Center Freq 5.775000000 G
’ o Trig: Free fiun
i Ater: 20 4B
=2 ST
Ref Offget 105 2B

Ref Offget 105 6B

Ref 20.00 dBm Ref 20.00 dBm

Center Freq Center Freq
| 6778000000 GHz.

| 6778000000 GHz.

PR P i

|
;-,e N L g

| F
I'___,\q,...-k-.-‘-ﬁv'-')‘*"‘

Center 5.77500 GHz Span 160.0 MHz 5]
Res BIW 510 kHz #VBW 1.0 MHz*

Center 5.77500 GHz
Res BW 510 kHz FVEW 1.0 MHz*
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6dB Down Bandwidth

Test Result and Data

U-NII-3 Occupied N dB Bandwidth
Mode Test Frequency A Oc?upied Result
(MHz) Bandwidth (MHz)

802.11n (20MHz) 5745 Ant0 17.62 Pass
802.11n (20MHz) 5785 Ant0 17.60 Pass
802.11n (20MHz) 5825 Ant0 17.61 Pass
802.11n (40MHz) 5755 Ant0 36.37 Pass
802.11n (40MHz) 5795 Ant0 36.34 Pass
802.11ac (20MHz) 5745 Ant0 17.63 Pass
802.11ac (20MHz) 5785 Ant0 17.61 Pass
802.11ac (20MHz) 5825 Ant0 17.59 Pass
802.11ac (40MHz) 5755 Ant0 36.38 Pass
802.11ac (40MHz) 5795 Ant0 36.34 Pass
802.11ac (80MHz) 5775 Ant0 75.48 Pass
802.11a (20MHz) 5745 Ant0 16.39 Pass
802.11a (20MHz) 5785 Ant0 16.36 Pass
802.11a (20MHz) 5825 Ant0 16.39 Pass
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U-NII-3 Occupied N dB Bandwidth

Mode Test Frequency A Oc?upied Result
(MHz) Bandwidth (MHz)

802.11n (20MHz) 5745 Ant1 17.64 Pass
802.11n (20MHz) 5785 Ant1 17.61 Pass
802.11n (20MHz) 5825 Ant1 17.61 Pass
802.11n (40MHz) 5755 Ant1 36.35 Pass
802.11n (40MHz) 5795 Ant1 36.07 Pass
802.11ac (20MHz) 5745 Ant1 17.63 Pass
802.11ac (20MHz) 5785 Ant1 17.60 Pass
802.11ac (20MHz) 5825 Ant1 17.60 Pass
802.11ac (40MHz) 5755 Ant1 36.37 Pass
802.11ac (40MHz) 5795 Ant1 36.33 Pass
802.11ac (80MHz) 5775 Ant1 75.63 Pass
802.11a (20MHz) 5745 Ant1 16.38 Pass
802.11a (20MHz) 5785 Ant1 16.37 Pass
802.11a (20MHz) 5825 Ant1 16.37 Pass
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U-NII-3 Occupied N dB Bandwidth

Mode Test Frequency A Oc.cupied Result
(MHz) Bandwidth (MHz)

802.11ax (20MHz) 5745 Ant0 18.96 Pass
802.11ax (20MHz) 5745 Ant1 19.02 Pass
802.11ax (20MHz) 5785 Ant0 18.84 Pass
802.11ax (20MHz) 5785 Ant1 18.96 Pass
802.11ax (20MHz) 5825 Ant0 19.02 Pass
802.11ax (20MHz) 5825 Ant1 18.97 Pass
802.11ax (40MHz) 5755 Ant0 37.70 Pass
802.11ax (40MHz) 5755 Ant1 37.28 Pass
802.11ax (40MHz) 5795 Ant0 37.09 Pass
802.11ax (40MHz) 5795 Ant1 37.43 Pass
802.11ax (80MHz) 5775 Ant0 75.81 Pass
802.11ax (80MHz) 5775 Ant1 75.67 Pass
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Test Plots

U-NII-3 6dB Bandwidth-802.11n(20MHz)
,9745MHz,Ant0

U-NII-3 6dB Bandwidth-802.11n(20MHz)
,9785MHz,Ant0

= Crpight e A - Oetugied W =
Contar Freq: 5745000000 GHz Radic St Hore

¥ Trig: Free Run AvglHeld: 1018
FGaindow  SAtien: 28 4B

Center Freq 5,745000000 GHz

Radis Device: BTS

Ref Offset 10.5 dB
Ref 20.00 dBm

Center Freq
| BT45000000 GHz

Center 5.745 GHz
[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.6 dBm
17.725 MHz
-58.541 kHz % of OBW Power

17.62 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

= Crpight e A - Octugsed P =
Contar Freq: 8785000000 GHz Radio S12: Hore

¥ Trig: Free Run AvglHeld: 1018
FGaindow  SAtien: 28 4B

Center Freg 5,785000000 GHz
Radio Devics. BTS

Ref Offsst 105 dB
Ref 20.00 dBm

Center 5.785 GHz
[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 16.3 dBm
17.729 MHz
-69.076 kHz % of OBW Power

17.60 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
=6.00 dB

U-NII-3 6dB Bandwidth-802.11n(20MHz)
,5825MHz,Ant0

U-NII-3 6dB Bandwidth-802.11n(40MHz)
,9755MHz,Ant0

= Crpight e A - Oetugied W =
Contar Freq: 5 BZ5000000 GHz Radio St Nore

o Trig: Fres Run AvglHeld: 1018
o Samer: 26 o8

Center Freq 5.825000000 GHz
Radio Devics. BTS
Ref Offset 105 dB
Ref 20,00 dBm

Center Freq
| 8828000000 GHz

Center 5.825GHz
kHz

[#Res BW 100 FVEW 300 kHz

Occupled Bandwidth Total Power 15.9 dBm
17.717 MHz
-63.746 kHz % of OBW Power

17.61 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

[#Res BW 100 kHz

Contar Freq: 5755000000 GHz Radio St2: Hore
W Trig: Fres Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Ref Offsst 105 dB
Ref 20.00 dBm

T g

Center 5.755GHz i =
SVBW 300 kHz

Occupled Bandwidth Total Power 17.9 dBm

36.205 MHz
-59.589 kHz % of OBW Power
36.37 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
=6.00 dB

U-NII-3 6dB Bandwidth-802.11n(40MHz)
,5795MHz,Ant0

U-NII-3 6dB Bandwidth-802.11a(20MHz)
,5745MHz,Ant0

[ Ceyright Specimam Aryams - Cicugoad W -

s 10:38-18 4 2 09,
Center Freq 5, 795000000 GHz Contar Freq: 5785000000 GHz Radie Sd: Ners
Trig: Fres Run AvgiHedd: 1018

M Gaindow  BATher: 75 GB Radio Device: BTS

Ref Offset 10.5 dB
Ref 20.00 dBm

Center Freq

perlelabrden bl
|

#VEW 300 kHz
Occupled Bandwidth Total Power
36.173 MHz
=75.190 kHz % of OBW Power
36.34 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

Contar Freq: 5745000000 GHz Radio St Nore

Trig: Fres Run AvgiHedd: 1018

" sanen: 75 cB Radio Device: BTS

Ref Offsst 105 dB
Ref 20.00 dBm

#VEW 300 kHz
Occupled Bandwidth Total Power
16.506 MHz
=31.214 kHz % of OBW Power
16.39 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
=6.00 dB
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U-NII-3 6dB Bandwidth-802.11a(20MHz)
,5785MHz,Ant0

U-NII-3 6dB Bandwidth-802.11a(20MHz)
,9825MHz,Ant0

Contar Freq: 8785000000 GHz Radic St2: Nore
¥ Trig: Free Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freq
| E.TES000000 GHz

#VEW 300 kHz
Occupled Bandwidth Total Power
16.523 MHz
-37.045 kHz % of OBW Power
16.36 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

[ Ceyright Specimam Aryess - Cecugond B -

Radio St Hore

‘Center Frec 5.825000000 GHz Center Freq 5825000000 GHz
Trig: Fres Run AvgiHedd: 1018

M Gaindow  BATher: 75 GB Radio Device: BTS

#VEW 300 kHz
Occupled Bandwidth Total Power
16.531 MHz
-40.110 kHz % of OBW Power
16.39 MHz x dB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth

U-NII-3 6dB Bandwidth-802.11ac(20MHz)
,5745MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ac(20MHz)
,5785MHz,Ant0

= Crpight e A - Oetugied W =
Contar Freq: 5745000000 GHz Radio St Hore
¥ Trig: Free Run AvglHeld: 1018

samer: 26 B Radio Device: BTS

Center Freq 5,745000000 GHz

Ref Offset 10.5 dB
Ref 20.00 dBm

Center Freq
 TAS000000 GHz

Cente GHz
[#Res BW 100 kHz FVBW 300 kHz

Total Power 17.6 dBm

Occupled Bandwidth
17.737 MHz
-60.475 kHz % of OBW Power
17.63 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

= —
‘Center Freq 5, 785000000 GHz Conter Freq: 8785000005 OHz Radio St Norw
= Trig: Fres Run AvgiHead: 1012

P Cain L e Shster: 28 4B Radis Device: BTS

Ref Offsst 105 dB
Ref 20.00 dBm

Center Freq
| E.TES000000 GHz

Center Hz
[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.1 dBm
17.715 MHz
-49.311 kHz % of OBW Power

17.61 MHz xdB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth

U-NII-3 6dB Bandwidth-802.11ac(20MHz)
,5825MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ac(40MHz)
,5755MHz,Ant0

STTrs e aprer
Centar Freq: 8825000000 GHz Radie Sd: Ners
= Trig: Fres Run AvgiHedd: 1018

SArmer: 36 8B Radis Device: BTS

Center Freq
| 8828000000 GHz

Center 5.825 GH. i =
SVEW 300 kHz

825 GHz
[#Res BW 100 kHz

Occupled Bandwidth Total Power

17.710 MHz
-53.404 kHz % of OBW Power
17.59 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Contar Freq: 5755000000 GHz Radio St2: Nore
W Trig: Fres Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center 5.755GHz
[#Res BW 100 kHz

EVEW 300 kHz

Occupled Bandwidth Total Power
36.205 MHz
-53.432 kHz % of OBW Power

36.38 MHz xdB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth
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U-NII-3 6dB Bandwidth-802.11ac(40MHz)
,5795MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ac(80MHz)
,9775MHz,Ant0

[ Ceyright Specimam Aryams - Cicugoad W -

Radio St Nore

‘Center Freq 5.795000000 GHz Centar Freq. 5795000000 GHz
Trig: Fres Run AvgiHedd: 1018

M Gaindow  BATher: 75 GB Radio Device: BTS

Center Freq

Center 5.705GHz

[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.4 dBm
36.156 MHz
-T6.679 kHz % of OBW Power

36.34 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Contar Freq: 5775000000 GHz Radio St2: Nore
¥ Trig: Free Run AvglHeld: 1018
Radio Device: BTS

TR [TETNET PPN

EVEW 300 kHz

Occupled Bandwidth Total Power 18.6 dBm
75.449 MHz
-115.83 kHz % of OBW Power

75.48 MHz xdB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth

U-NII-3 6dB Bandwidth-802.11n(20MHz)
,5745MHz,Ant1

U-NII-3 6dB Bandwidth-802.11n(20MHz)
,56785MHz,Ant1

‘Center Freq 5,745000000 GHz Ceontar Freq: 87485000005 OHz Radic St Nors
= Trig: Fres Run AvgiHead: 1012

P Cain L e Shster: 28 4B Radis Device: BTS

Ref Offset 10.5 dB
Ref 20.00 dBm

Center Freq
 TAS000000 GHz

Cente GHz
[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.9 dBm
17.742 MHz
-46.074 kHz % of OBW Power

17.64 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Contar Freq: 8785000000 GHz Radio St Home
¥ Trig: Free Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freg 5,785000000 GHz

Ref Offsst 105 dB
Ref 20.00 dBm

Center Freq
| E.TES000000 GHz

Center Hz
[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.5 dBm
17.715 MHz
-55.005 kHz % of OBW Power

17.61 MHz xdB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth

U-NII-3 6dB Bandwidth-802.11n(20MHz)
,5825MHz,Ant1

U-NII-3 6dB Bandwidth-802.11n(40MHz)
,5755MHz,Ant1

‘Center Freq 5,825000000 GHz Conter Freq: 8825000005 OHz Radio Std: Nors
me= Trig: Fres Run AvgiHead: 1012

P Cain L e Shster: 28 4B Radis Device: BTS

Center Freq
| 8828000000 GHz

Center 5.825 GH. i =
SVEW 300 kHz

825 GHz
[#Res BW 100 kHz

Occupled Bandwidth Total Power 17.5 dBm
17.725 MHz
-42.588 kHz % of OBW Power

17.61 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

‘Center Freq 5,755000000 GHz Contar Freq: 8755000005 OHz Radic Std: Nors
me= Trig: Fres Run AvgiHead: 1012

P Cain L e Shster: 28 4B Radis Device: BTS

Center 5.755GHz
[#Res BW 100 kHz

EVEW 300 kHz

Occupled Bandwidth Total Power
36.196 MHz
-38.401 kHz % of OBW Power

36.35 MHz xdB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth
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U-NII-3 6dB Bandwidth-802.11n(40MHz)

,5795MHz,Ant1

U-NII-3

6dB Bandwidth-802.11a(20MHz)
,5745MHz,Ant1

Centar Freq: 8785500000 GHz
= Trig: Fres Run AvgiHedd: 1018
P Cain L e Shster: 28 4B

Center Freq 5,795000000 GHz

e L ey

z

Center 5.795 GH
[#Res BW 100 kHz

EVEW 300 kHz

Occupled Bandwidth Total Power 17.7 dBm
36.160 MHz
-64.207 kHz % of OBW Power

36.07 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Radic St2: Nome

Radis Device: BTS

Center Freq

Center Freg 5.745000000

Center 5.745 GHz
[#Res BW 100 kHz

Occupled Bandwidth

16
Transmit Freq Error
x dB Bandwidth

GHz Contar Freq: £.745000000 OHz Radio St Nome
e Trig: Free Aun AvgiHeld: 1010

P Cain L e Shster: 28 4B Radis Device: BTS

SVEW 300 kHz
Total Power 17.7 dBm
.520 MHz
-33.500 kHz % of OBW Power
16.38 MHz x dB

99.00 %
=6.00 dB

U-NII-3 6dB Bandwidth-802.11a(20MHz)

,5785MHz,Ant1

U-NII-3

6dB Bandwidth-802.11a(20MHz)
,5825MHz,Ant1

Centar Freq: 5.TB5500000 GH.

Center Freq 5,785000000 GHz 2
o= Trig- Fres Rum AvgHedd: 1010

SArmer: 36 8B Radis Device: BTS

Ref Offset 10.5 dB
Ref 20.00 dBm

Center 5.785GHz i =
#Res BW 100 kHz EVEW 300 kHz

Occupled Bandwidth Total Power 17.5 dBm
16.530 MHz
-25.281 kHz % of OBW Power

16.37 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Radio St2: Home

Center Freq
 TES000000 GHz

Center Freq 5.825000000

Ref Offsst 105 dB
Ref 20.00 dBm

Center 5.825 GHz
[#Res BW 100 kHz

Occupled Bandwidth

16
Transmit Freq Error
x dB Bandwidth

GHz Contar Freq: £826000000 GHz Radio St Hore
e Trig: Free Aun AvgiHeld: 1010

SArmer: 36 8B Radis Device: BTS

SVEW 300 kHz
Total Power 17.5 dBm
.526 MHz
-25.061 kHz % of OBW Power
16.37 MHz x dB

99.00 %
=6.00 dB

U-NII-3 6dB Bandwidth-802.11ac(20MHz)

,5745MHz,Ant1

U-NII-3 6dB Bandwidth-802.11ac(20MHz)

,5785MHz,Ant1

‘Center Freq 5.745000000 GHz Centar Freq. 5745000000 GHz
Trig: Fres Run AvgiHedd: 1018

FGaindow  SAtien: 28 4B

#VEW 300 kHz
Occupled Bandwidth Total Power
17.739 MHz
-40.771 kHz % of OBW Power
17.63 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Radio St Hore

Radis Device: BTS

Center Freq

Center Freg 5,785000000 GHz

Ref Offsst 105 dB
Ref 20.00 dBm

Occupled Bandwidth

17
Transmit Freq Error
x dB Bandwidth

Contar Freq: 8785000000 GHz Radio St2 Hore
Trig: Fres Rum AvglHeld: 1018

M Gaindow  BATher: 75 GB Radio Device: BTS

SVEW 300 kHz
Total Power 17.1 dBm
.713 MHz
-43.398 kHz % of OBW Power
17.60 MHz x dB

99.00 %
=6.00 dB
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U-NII-3 6dB Bandwidth-802.11ac(20MHz)
,5825MHz,Ant1

U-NII-3 6dB Bandwidth-802.11ac(40MHz)
,.5755MHz,Ant1

Contar Freq: 5 BZ5000000 GHz Radio St2: Home
¥ Trig: Free Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freq 5.825000000 GHz

Center Freq
| 8828000000 GHz

Center 5.825GHz

[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.0 dBm
17.706 MHz
-30.322 kHz % of OBW Power

17.60 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Contar Freq: 5755000000 GHz Radic St2: Home
¥ Trig: Free Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freg 5,755000000 GHz

Center 5.755GHz

[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 18.2 dBm
36.194 MHz
-41.412 kHz % of OBW Power

36.37 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
=6.00 dB

U-NII-3 6dB Bandwidth-802.11ac(40MHz)
,5795MHz,Ant1

U-NII-3 6dB Bandwidth-802.11ac(80MHz)
,9775MHz,Ant1

Contar Freq: 5795000000 GHz Radic S12: Home
W Trig: Fres Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freq 5,795000000 GHz

Ref Offset 10.5 dB
Ref 20.00 dBm

Center Freq
 TH6000000 GHz

bbbl

Center 5.705GHz i 5,
[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.8 dBm
36.170 MHz
-67.723 kHz % of OBW Power

36.33 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Contar Freq: 5775000000 GH Radio St2: Home

Center Freg 5.775000000 GHz 2
—e= Trigc Fres Rum AvgHedd: 1010

Radis Device: BTS

Ref Offsst 105 dB
Ref 20.00 dBm

o ST TRTITI

Lonersgiratrnhiptra |

Center 5.775 GHz i 5,
[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 18.3 dBm
75.488 MHz
-107.62 kHz % of OBW Power

75.63 MHz xdB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth

U-NII-3 6dB Bandwidth-802.11ax(20MHz)
,5745MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ax(20MHz)
,5745MHz,Ant1

Contar Freq: 5745000000 GHz Radio St2: Nore
¥ Trig: Free Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freq 5,745000000 GHz
ot 10.5 dB
.00 dBm

Center Freq
| BT45000000 GHz

Center 5.745GHz
#Res BW 100 kHz

#VEW 300 kHz
Occupled Bandwidth Total Power
18.971 MHz
-58.328 kHz % of OBW Power
18.96 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Contar Freq: 5745000000 GHz Radio Stz Hore
¥ Trig: Free Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freg 5,745000000 GHz

Ref Offsst 105 dB
Ref 20.00 dBm

Center 5.745GHz
#Res BW 100 kHz

EVEW 300 kHz

Occupled Bandwidth Total Power 17.8 dBm
19.000 MHz
-62.522 kHz % of OBW Power

19.02 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
=6.00 dB
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U-NII-3 6dB Bandwidth-802.11ax(20MHz)
,5785MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ax(20MHz)
,5785MHz,Ant1

Radio St2: Hore

‘Center Freq 5.785000000 GHz Centar Freq 5.TB5000000 GHz
Trig: Fres Run AvgiHedd: 1018

M Gaindow  BATher: 75 GB Radio Device: BTS

ot 10.5 dB
00 dBm

Center Freq
| E.TES000000 GHz

EVEW 300 kHz

Occupled Bandwidth Total Power 17.5 dBm
18.983 MHz
-64.945 kHz % of OBW Power

18.84 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

‘Center Freq 5, 785000000 GHz Conter Freq: 8785000005 OHz Radic Std: Nors
Trig: Fros Run AvgiHead: 1012

M Gaindow  BATher: 75 GB Radio Device: BTS

EVEW 300 kHz

Occupled Bandwidth Total Power 17.5 dBm
18.990 MHz
-50.948 kHz % of OBW Power

18.96 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
=6.00 dB

U-NII-3 6dB Bandwidth-802.11ax(20MHz)
,5825MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ax(20MHz)
,5825MHz,Ant1

Contar Freq: 5 BZ5000000 GHz Radio St2: Hore
¥ Trig: Free Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freq 5.825000000 GHz

Center Freq
| 8828000000 GHz

R
“aff A !

Center 5.825GHz

[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.3 dBm
19.000 MHz
-59.844 kHz % of OBW Power

19.02 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Contar Freq: 5 BZ5000000 GHz Radio St2: Hore
¥ Trig: Free Run AvglHeld: 1018

SArmer: 36 8B Radis Device: BTS

Center Freq 5.825000000 GHz

Center 5.825 GH.

- =
[#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 17.4 dBm
18.972 MHz
-67.835 kHz % of OBW Power

18.97 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
=6.00 dB

U-NII-3 6dB Bandwidth-802.11ax(40MHz)
,5755MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ax(40MHz)
,.5755MHz,Ant1

‘Center Freq 5,755000000 GHz Contar Freq: 8755000005 OHz Radic St Norw
Trig: Fros Run AvgiHead: 1012

M Gaindow  BATher: 75 GB Radio Device: BTS

Ref Offset 10.5 dB
Ref 20.00 dBm

Center Freq
| S.TEE000000 GHz

#VEW 300 kHz
Occupled Bandwidth Total Power
37.555 MHz
-A7.571 kHz % of OBW Power
37.70 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

‘Center Freq 5,755000000 GHz Contar Freq: 8755000005 OHz Radio Std: Nors
Trig: Fros Run AvgiHead: 1012

M Gaindow  BATher: 75 GB Radio Device: BTS

Ref Offsst 105 dB
Ref 20.00 dBm

Center 5.755GHz

[#Res BW 100 kHz

#VEW 300 kHz
Occupled Bandwidth Total Power
37.511 MHz
-55.216 kHz % of OBW Power
37.28 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
=6.00 dB
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Report No.: SET2021-04295

U-NII-3 6dB Bandwidth-802.11ax(40MHz)
,5795MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ax(40MHz)
,5795MHz,Ant1

Contar Freq: 5795000000 GHz Radi St2: Nore
= Trig: Fres Rus AvglHeld: 1018

SArmer: 36 8B

‘Center Freq 5.795000000 GHz
Radis Device: BTS

Ref Offset 10.5 dB
Ref 20.00 dBm

Center Freq

EVEW 300 kHz

Occupled Bandwidth Total Power 17.3 dBm
37.550 MHz
-57.598 kHz % of OBW Power

37.09 MHz xdB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

‘Center Freq 5.795000000 GHz Centar Freq. 5795000000 GHz Radic $12: Nore
un

AvgiHedd: 1018
Radis Device: BTS

Ref Offsst 105 dB
Ref 20.00 dBm

EVEW 300 kHz

Occupled Bandwidth Total Power 17.3 dBm
37.458 MHz
-95.954 kHz % of OBW Power

37.43 MHz xdB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth

U-NII-3 6dB Bandwidth-802.11ax(80MHz)
,5775MHz,Ant0

U-NII-3 6dB Bandwidth-802.11ax(80MHz)
,5775MHz,Ant1

Contar Freq: 5775000000 GHz Radio St2: Hore
W Trig: Fres Run AvglHeld: 1018

Radis Device: BTS

Center Freq

Ce

Ll Hz
[#Res BW 100 kHz

#VEW 300 kHz
Occupled Bandwidth Total Power
76.790 MHz
-44.935 kHz % of OBW Power
75.81 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Contar Freq: 5775000000 GHz Radio St2: Nore
= Trig: Fres Run AvglHeld: 1018

Radis Device: BTS

Center Hz

2
[#Res BW 100 kHz

#VEW 300 kHz
Occupled Bandwidth Total Power
76.807 MHz
-90.850 kHz % of OBW Power
T5.67 MHz x dB

99.00 %
=6.00 dB

Transmit Freq Error
x dB Bandwidth
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